Development Resource Center
1250 Market Street, Suite 3050 Michael C. Patrick
Chattanooga, TN 37402 Executive Ditector
Tel: 423-209-7842
Fax: 423-209-7843

September 6, 2024

EES Case Management Unit

Environment and Natural Resources Division
U.S. Department of Justice

Box 7611

Washington, DC 20044-7611

Re: DJ # 90-5-1-1-11394 — Signal Mountain Remediation Plan Deliverable

EES Case Management Unit:

The Hamilton County WWTA completed a draft deliverable titled Signal Mountain Remediation Plan in accordance with
the Consent Decree entered into by the United States District Court for the Eastern District of Tennessee (Southern
Division); Case No. 1:23-cv-00225. As set forth in Paragraph 28 of the Consent Decree, the Signal Mountain Remediation
Plan shall be submitted to EPA and TDEC for review and approval no later than sixty (60) days after the effective date.

Pursuant to the Consent Decree, the Signal Mountain Remediation Plan includes the following:

1. A detailed analysis of alternative remedial options considered for the Signal Mountain Wastewater Treatment Plant
(WWTP).

2. An analysis of the effectiveness of all treatment technologies considered in meeting effluent limits for all pollutants
controlled by the WWTP’s NPDES Permit in a full range of wet weather scenarios.

3. A detailed description of all selected remedial measures (not including a WWTP Optimization Plan).

4. A detailed schedule for design and construction of selected remedial measures, which describes the completion of
construction and placement into operation of all remedial measures no later than five (5) years from the date of
EPA/TDEC approval of the Signal Mountain Remediation Plan.

The deliverable was submitted for public comment to the Public Document Repository (PDR) for a period of forty-five (45)
days pursuant to VL.11.b of the Consent Decree. The draft document was placed in the PDR on July 16, 2024. For your
reference, the draft document is ‘available in the PDR using the following link: https://wwta.hamiltontn.gov/178/Public-

Document-Repository

The Hamilton County WWTA provided public notice and conducted two (2) public meetings pursuant to VI.11.b(ii). Public
Meeting 1 was conducted on August 5, 2024 at 6:00 — 7:00 PM local time, at Joseph Glasscock Community Center; 3620
Tom Weathers Drive, Red Bank, TN 37415. Public Meeting 2 was conducted on August 6, 2024 at 10:00 — 11:00 AM, local
time, at the Signal Mountain Town Hall gymnasium; 1111 Ridgeway Avenue, Signal Mountain, TN 37377.

I certify under penalty of law that this document and all attachments were prepared
under my direction or supervision in accordance with a system designed to assure that
qualified personnel properly gather and evaluate the information submitted. Based on
my inquiry of the person or persons who manage the system, or those persons directly
responsible for gathering such information, the information submitted is, to the best of



my knowledge and belief, true, accurate and complete. I have no personal knowledge
that the information submitted is other than true, accurate, and complete. I am aware
that there are significant penalties for submitting false information, including the
possibility of fine and imprisonment for knowing violations.

We look forward to receiving EPA’s and TDEC’s approval of the Signal Mountain Remediation Plan. In the meantime,
please let me know if you have questions regarding our submittal.

Sincerely,

UM Y

Michael Patrick, P.E.
Executive Director

Cc:

EES Case Management Unit

Environment and Natural Resources Division
U.S. Department of Justice

Box 7611

Washington, D.C. 20044-7611

Re: DI # 90-5-1-1-11394

By Email:
eescdcopy.enrd@usdoj.gov
Re: DJ # 90-5-1-1-11394

Chief, Clean Water Enforcement Branch
Water Protection Division

US EPA Region 4

61 Forsyth St., SW

Atlanta, GA 30303

Wilson Buntin

Senior Assistant Attorney General
Office of the Attorney General
Environmental Division

P. O. Box 20207

Nashville, TN 37202

Manager of Enforcement and Compliance Section, Division of Water Resources
Tennessee Department of Environment and Conservation

William R. Snodgrass Tennessee Tower

312 Rosa L. Parks Avenue, 11th Floor

Nashville, TN 37232-1101

Patrick Parker

Assistant General Counsel

Office of General Counsel

Tennessee Department of Environment and Conservation
William R. Snodgrass Tennessee Tower

312 Rosa L. Parks Avenue, 2nd Floor

Nashville, TN 37232-1101



Signal Mountain Remediation Plan
Draft Submitted for Review by EPA and
TDEC

Prepared for
The United States Environmental Protection Agency and
Tennessee Department of Environment and Conservation

Case No. 1:23-cv-00225

Prepared by

Hamilton County

Water & Wastewater
Treatment Authority (WWTA)

Submitted by

LJA Engineering, Inc.

1110 Market Street, Suite 314
Chattanooga, TN 37402
September 6, 2024

LJA

ENGINEERING



thamby
Text Box
September 6


Table of Contents

1. Summary 1
1.1.  Statement of the Problem 1
1.2, REQUITEIMENTS ...ttt sss st s s s s s e s et e 2
1.3, Summary of the Alternative SOIUtIONS CONSIAIEM ...t ssssssessssssssss 2
1.4, ReCOMMENTEA SOIULION ..ottt ettt bbbttt 4

2. Remediation AREIrNAtIVES ANQAIYSIS ...ttt sttt sss sttt st ssens 5
2.1, "INO ACHION" AREINATIVE .....couiereeeeieiee ettt bbb bbbt 5
2.2. Decommission Signal Mountain WWTP and Transfer Flows to Chattanooga...........cecoveveneeeenevennn. 5
2.3.  Keep Existing WWTP and Meet Permit LIMITS........cocerererecienieciesieeissesieesseseesssessseessesssesssneees 10

3. Treatment Technologies CONSIAEIEM. ... sssse e sssse e sise s siees 15
3.1, Cloth Media Filtration SYSTEM ...ttt siesssse i s sssse i ssse e sisessasesinens 15

4. Selected Plan DESCIIPLION..... v eirereeerieeisesssesisessse s s s sssse e sssse et sae e 18
4.1.  Detailed Description of ChoSen AIREINAtIVE. ... ssssee s s sessessenes 18

5. Schedule and PUBIIC NOIfICATION ...ttt ssssss st sessenes 23
510 SCREAUIE ...ttt 23
5.2.  Public Investment/ PUDIIC MEETING......cc.vuurieeicrieeiesieeriesieesise st sesesssse s sssse i s sisessasesinees 24

Appendix I: LJA Pilot STudy REPOIt ...t ssasenen z

Appendix lI: Evaluation of AquaStormTM Cloth Media Filtration Technology for Dual Use

Advanced Primary and Wet Weather Treatment — Aqua-Aerobic Systems Report.................... AA

Appendix llI: Schedule for CD Compliance - Signal Mountain WWTP................ccoonmncnnecnecennennns BB

Appendix IV: Public Comments and RESPONSES ...............ccoiiincrineinecieeiseeieesiesiseesssesssessssesesessssessessans cC

Figures

Figure 2.1: Alternative 2 Signal Mountain WWTP Proposed LayOuUT........c.ccurcnerneernerieereneseesseneeessenes 7

Figure 2.2: Proposed Force Main Route to Send Flows to Moccasin Bend Environmental Campus............. 9

Figure 2.3: Alternative 3 Signal Mountain WWTP Proposed Layout 12

Figure 4.1: Cross Section View of Filtration System 19

Figure 4.2: Gravity Belt Thickener SCHEMATIC ...ttt 20

Tables

Table 1.1: Conditions at Critical Flow Points 1

Table 5.1: Consent Decree DEATIINES .........coiiiiiiieeieee ettt 23

l A Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis



1. Summary

1.1. Statement of the Problem

The Hamilton County Water and Wastewater Treatment Authority (WWTA) entered into a consent
decree with the United States and the State of Tennessee in the case styled United States of America et.
al. v. Hamilton County Water and Wastewater Treatment Authority, No. 1:23cv-00225 (“CD"), which
became effective on July 15th, 2024. Pursuant to Section VII, paragraph 28 of the CD, WWTA is required
to submit a Signal Mountain Remediation Plan to the Environmental Protection Agency (“EPA") and
Tennessee Department of Environment and Conservation (“TDEC"). The Signal Mountain Wastewater
Treatment Plant (WWTP) is the only wastewater treatment plant owned and operated by the HCWWTA
and only treats flows from the Signal Mountain area. Other areas of the HCWWTA system discharge
into the neighboring City of Chattanooga's Moccasin Bend Environmental Campus for treatment.

The WWTP has experienced multiple permit violations due to excess flow from inflow and infiltration (/1)
within its collection basin. Rehabilitation within the Signal Mountain basin is planned. However, due to
the topography of Signal Mountain, reducing flows to meet the permit requirements will require
significant time and money. Furthermore, rehabilitation could take up to 20 years to address significant
I/l removal due to the extent of I/l flows observed within this basin and the topography of where the
collection system assets are located.

During a flow monitoring study performed in 2012-2013, the WWTP received an average daily flow of
0.340 million gallons per day (MGD), with a peak wet weather instantaneous flow of 3.48 MGD. More
recent flow monitoring at the plant have recorded observations just over 5 MGD peak wet weather
instantaneous flow (15-minute flow reading). The WWTP’s current National Pollutant Discharge
Elimination System (NPDES) permit allows for a maximum flow of 0.4 MGD, although historical documents
indicate the WWTP was designed to be capable of treating 0.8 MGD without violating the permitted end-
of-pipe effluent limitations. Flow limitations are summarized in Table 1.1.

Table 1.1: Conditions at Critical Flow Points

Flow \ Condition

0.34 MGD Average Dry Weather Daily Flow

0.40 MGD NPDES Permit Flow Limit

0.80 MGD Capable of Treatment Without Violating Permitted End-of-Pipe Conditions
1.30 MGD Approximate Flow Point Where Bypassing is Initiated

5.00+ MGD Maximum Instantaneous Flow During Wet Weather Events

Large flow fluctuations disrupt the ability of the plant to effectively treat influent and meet permit limits
in the days following high-flow events, with each subsequent wet-weather event degrading the
performance of the biological treatment system. Since a long-term solution is needed to address I/I
flows and reduce disruptive spikes in influent flows, a temporary solution at the plant has been put in
place to minimize impacts to the treatment effectiveness of the plant during high flow events. At

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 1



approximately 1.3 MGD in flow, excess influent is bypassed around the biological treatment process via
an overflow weir directly to the Chlorine Contact Chamber (CCC) where it receives disinfection. These
events as well as the number of permit violations are shown per month in Figure 1.1. Biological
treatment continues to be performed on the base flows below 1.3 MGD. These bypassing events are the
current solution for the high flows experienced but are unsustainable in the long-term as the plant will
continue to violate its NPDES permit under current operating conditions.

Permit Violations

30

25

20

15

O | L1y .
Jan Jul Aug

Feb Mar Apr May Jun

v

Sep Oct Nov  Dec

H No. Days with Bypass Events Other Daily Permit Violations

Figure 1.2: Daily Permit Violations by Month, 2023

1.2. Requirements
As detailed in Section VIl of the CD, WWTA is required to submit a Signal Mountain Remediation Plan
which shall include:

e Analysis of alternative remedial options

e Analysis of the effectiveness of the treatment technologies considered to meet effluent limits in
wet weather, including pilot study

e Description of all selected remedial measures

e Schedule for design and construction of selected measures

1.3. Summary of the Alternative Solutions Considered

Prerequisite Action Items - Required Preliminary Work — In conjunction with each alternative below,
the following work will be required in order to upgrade and maintain the WWTP while a long term final
solution is implemented: an access road will be constructed to recently acquired property adjacent to the
WWTP, which will tie into the existing WWTP roadway and provide access to construct new required

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 2



infrastructure in the future; a waste activated sludge (WAS) tank will be installed to alleviate sludge
hauling practices and optimize control of the process treatment system; gravity sewer outside drops will
be installed at the beginning of the overall treatment system to slow velocities of wastewater coming
down Signal Mountain, which will improve operations of all downstream equipment; a headworks system
will be constructed including screening and grit removal to remove solids at a higher rate which will
improve the performance of biological treatment system and prevent pump damage from grit and larger
solids; incoming flow monitoring equipment improvements will be made to more accurately measure
what flows are entering the WWTP; and a backup generator will be installed to maintain operation of
equipment during power fluctuations and outages. In either alternative below, the WWTP will continue
to be in operation for a period of several years until construction improvement projects can be completed.
The required preliminary work is intended to minimize NOVs and allow for better operation and
maintenance while a long-term solution is designed and constructed, regardless of the alternative
recommended.

Alternative #1 — “No Action” Alternative — This alternative is not viable; the plant will continue to
bypass the biological system and violate the NPDES permit limits.

Alternative #2 - Decommission WWTP and Pump to City of Chattanooga - In this alternative, the
WWTP would be decommissioned and flow from the Signal Mountain basin would be pumped to the
City of Chattanooga'’s collection system, eventually reaching the Moccasin Bend Environmental Campus
for treatment. This alternative would include construction of a new equalization tank and pump station
on the current WWTP site. A skid-mounted, three-pump arrangement with variable frequency drives
would be utilized with one pump in operation during low flows, two in operation during high flows, and
one in spare. Each pump would operate between approximately 800 gallons per minute (GPM) and 2,500
GPM based upon level in the equalization tank. In isolated situations in which a single pump cannot keep
up with influent flows, both pumps would operate until the tank level drops below a setpoint. There would
be a single force main to send wastewater from the Signal Mountain system to the City of Chattanooga'’s
system. In addition to the smaller EQ basin at the Signal Mountain WWTP site, a larger EQ basin (5 MG)
located near the connection point to the City of Chattanooga will be required to attenuate the flows sent
to Chattanooga'’s system. The internal components of the existing treatment basin and clarifier would be
removed and be used as extra storage equalization as needed in conjunction with the newly constructed
tank; and all non-used structures and basins would be decommissioned and retired in place.

Alternative #3 - Keep Existing WWTP and Meet Permit Limits - In this alternative, the WWTP would
remain in operation and a Remediation and Optimization Plan will be enacted to significantly reduce
current NOVs and bypasses. The Remediation plan would involve installing a cloth media filtration system
acting as a primary treatment process just downstream of the new headworks and upstream of the
existing biological system. The filtration system would require a new solids handling system to be installed
due to solids produced from screenings and backwash cycles. A new chlorine contact chamber would be
added and sized for increased capacity to handle the biological treatment and wet weather bypass flows.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 3



After the filtration system is installed, the Optimization Plan would be initiated allowing the filtration
system to treat all flows while meeting current permit limits, then the biological system would be taken
offline and investigated for repairs and/or upgrades. These repairs and upgrades are anticipated to
increase the biological system’s capacity and allow for an ease in operation and maintenance practices.

1.4. Recommended Solution

The recommended solution is Alternative 3 - Keep Existing WWTP and Meet Permit Limits —
Upgrades including the prerequisite action items will be installed and the Remediation and Optimization
Plans will be initiated, allowing the plant to eliminate chronic bypassing and reduce NOVs. This alternative
is the most cost-efficient option available to address the issues at the plant in the shortest period.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 4



2. Remediation Alternatives Analysis

2.1.

“No Action” Alternative

This alternative would constitute no upgrades or changes at the WWTP. Violations of the plant's NPDES
permit would continue under this alternative. Because of this, it is unviable to consider no action.

2.2,

Decommission Signal Mountain WWTP and Transfer Flows to Chattanooga

In this alternative, the WWTP would be decommissioned and flow from the Signal Mountain basin would

be pumped to the City of Chattanooga'’s collection system, with flows eventually reaching the Moccasin

Bend Environmental Campus for treatment. This alternative consists of the following scope of work
beyond the MUST Dos:

0

Installation of a wet well equalization tank at the WWTP to attenuate the fluctuating incoming
flows and act as a wet well for the pumping of the flows to Chattanooga. Approximate storage
capacity was limited to 0.4 MG due to geotechnical investigations revealing underlying soil
conditions which would be problematic for construction and cost prohibitive.

Installation of three (3) skid-mounted pumps with one pump in normal operation and two pumps
in high flow conditions with one in spare. These pumps would operate with a variable frequency
drive given the fluctuation between low and high flows. Approximate operating conditions for the
high and low flow pumps are between 800 and 2,500 GPM with a 200 Hp motor. During low-flow
conditions, the primary pump would operate on tank level and the frequency ramped up as
needed during high-flow, wet-weather conditions. The skid would contain the pumps, suction and
discharge piping, valving, controls, and the starter.

Installation of approximately 22,000 LF of 14-inch force main would be installed to send the flow
to an equalization tank at the tie-in point to the City of Chattanooga'’s collection system. As part
of the conceptual feasibility analysis of this alternative, the material of pipe was assumed to be
mostly PVC C900 and with minimal DIP to alleviate costs. Pipeline under roadways, railroad, and
other structures would be DIP and the remaining pipeline would be PVC C900. See Figure 2.2
below for the conceptual force main alignment.

Installation of concrete storage equalization tank at the discharge point of the force main before
the flow enters the City of Chattanooga collection system. Approximate capacity was assumed to
be 5 million gallons.

Conversion of existing treatment basins (Primary Contact Stabilization Basin and secondary
clarifier) to serve as additional storage capacity of approximately 400,000 gallons.

Installation of piping to connect the new storage equalization tank and existing converted
treatment basins with ancillary piping and valving to control flows from each source.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 5



¢ Decommissioning and retiring in place of the existing equipment and piping not being utilized
for storage capacity.

Flow Design Basis

This Alternative was based on the highest recorded peak instantaneous (15-minute) flow of 5.28 MGD
since flows will need to be pumped. Two pumps in operation can pump up to 3.60 MGD (2,500 GPM)
and the wet well EQ tank can store up to 0.40 MGD, leaving a remainder of 1.68 MGD. This does not
factor in the potential of the existing treatment basins to be converted to additional EQ basins,
contributing another 0.40 MGD of storage. Due to I/1 overload from the Signal Mountain collection
system the equalization basin at Moccasin bend may not be able to handle the flow causing an
overflow or bypass at the downstream storage location. /I rehabilitation efforts will need to remove
approximately 1.68 MGD with the SM collection system for this option to be feasible.

Process Schematic and Layout

See Figure 2.1 below for the overall layout of how the pumping and storage arrangement detailed above
would be installed at the WWTP.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 6



LEGEND

EXISTING

PROPOSED
PREREQUISITE
ACTION ITEM

Figure 2.1: Alternative 2 Signal Mountain WWTP Proposed Layout
The following is the scope of work for the MUST Dos specific to this alternative:

0 The access road to newly acquired property upstream of the existing headworks, consists of
paving approximately 900 LF with a new entrance off Suck Creek Road and then combining with
the existing paving at the WWTP. Drainage improvement along the roadway and across Suck
Creek Road will be constructed. This road will allow for larger vehicles to access the existing plant
and future expansions of the headworks.

¢ The WAS tank will be installed to optimize control of the process treatment system and alleviate
sludge hauling practices. The WAS Tank will receive sludge from both existing clarifiers before any
future expansions in Alternative 2 are realized. Once Alternative 2 construction is finalized, the
WAS Tank will become a solids tank to only handle solids collected from the flow arrestor.

0 Gravity sewer outside drops at the beginning of the overall treatment system will be installed to
slow velocities of wastewater coming down Signal Mountain, which will improve operations of all

l I Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 7



downstream equipment. Solids will settle at the bottom due to reduced velocity and will be
pumped to the WAS tank. The outside drops would remain in place once all construction in
Alternative 2 is completed.

0 A new headworks system will be installed consisting of one mechanical multi-rake bar screen with
Ya-inch openings to remove solids as they enter the headworks. The grit removal system will have
an aerated chamber exposed to medium bubble aeration where floatables rise to the surface are
removed by a paddle system. The second chamber of the grit removal system will unaerated and
equipped with lamella separator to remove the finer grit. The entire headwork system will be
constructed within a concrete structure. All solids will be disposed into nearby dumpsters after
washing. The overall goal of the headworks system is to protect downstream equipment and
processes from solids and to function with the most optimal performance. The new headworks
system will remain in place once all construction in Alternative 2 is completed.

¢ New flow monitoring equipment will be installed downstream of the outside drops to accurately
measure influent wastewater flow. The flow meter will function by using the Doppler Effect to
measure the velocity and both pressure transducer and ultrasonic sensor to measure depth. The
new influent flow monitoring equipment will remain in place once all construction in Alternative
2 is completed.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 8



O A backup generator will be installed near the Control Operations building specific for this
alternative. The generator size will be 1.5 MW to operate the existing WWTP mechanical

equipment as well as future loadings from the new mechanical equipment including but not
limited to the pumps, blowers and mixers.

The proposed 14" force-main shown in Figure 2.1 was assumed to leave the site and parallel Suck Creek
Road for a number of miles before diverting and traveling through proposed easement property along
the Tennessee River before connecting to the proposed 5 MG Equalization Tank near the Moccasin Bend
Environmental Campus. The Equalization tank would connect before Chattanooga’s existing gravity

system and final treatment at Moccasin Bend Environmental Campus. The conceptual alignment from the
WWTP to the Chattanooga system discharge location is shown in Figure 2.2.

/',% - f Red/ Bank
~ 8 2 f
N S N
- C
\\ 2
~--"; ';,3’
‘ %
1
\ ]
1 £
1 < ] atanoog
’l S : H»v}n‘ | Park
< 1} -
\\ & 2 74
EUDER'MOUNTAN T ' 4V Y \L¢{ 1
\~~~~ :' //
=] (' =] ; Fel
|} Wing Ave e l o
o5 3 A ator A<
,' e 4 Park | &
_I’ B P / ‘&1 ~
i
Nilam L [=] ',\' .....
Ishnd ) Il
' I
S ) J
23 \ ’
\
A
b
%\
-2
2 |
= !
!
1
~\
1
# 1
. 3 \
0 025 05 1 Miles [}
I T T T N N N M | - L :
| 1 X, b Y Chattgne
WWTP A ® § B 5
e Chattanooga Lift Stations od, hogt ey
o 7 o) ”
@ Proposed EQ Tank % ; I
~ 2 p
=== Proposed Force Main 2 < _.""
. 2 -
- - - WWTA Force Mains E H
1
—— WWTA Gravity Mains 74 [l 1 ®Y
, = === Chattanooga Force Mains s 3 (] Ii] e
g o 3 <
Chattanooga Gravity Mains % Erbing
- Bagive

Figure 2.2: Proposed Force Main Route to Send Flows to Moccasin Bend Environmental Campus

l J Signal Mountain Remediation Plan

HCWWTA Signal Mountain Alternatives Analysis Page 9



Cost Analysis

The capital costs associated with the construction of the Must-Do components, Equalization tanks, pump
station and Force-Main are estimated to be $60,855,350.

The projected Operation and Maintenance costs associated with this alternative have been developed
using the assumptions listed below. A present worth calculation over a twenty-year period was prepared
for this alternative using these costs. Specific assumptions made were:

Wheelage and treatment is currently $2.863/1000-gal, with rate increases at 6% per annum.
Current Estimates of $2.78/gallon stored are derived from client data.

Current plant costs are continued in years 1-7 of operation and maintenance costs until the pump
station is constructed and operable.

Discount Rate is assumed to be 3%.

O&M escalation assumed to be 1%.

Equipment Replacements would occur every 5 years of operation (approx. $200,000 each).

N o vk

Construction costs are spread out over the first 7 years.

The main issues associated with this alternative are the extensive costs ($82M total present worth over
20 years) and time to complete. Costs are extensive due to high steel costs, equipment capital and
electrical costs, and the wheelage and treatment costs for the flows sent to Chattanooga. The time
required to acquire easements along the force main alignment would take approximately 2.5 years and
then an additional 4.5 years to complete construction of the force main and pump station. Other
alternatives were considered within this option but there is always going to be the scenario where either
storage tanks, and or pumps/force mains capital costs and operation make any scenario difficult and cost
prohibitive.

2.3. Keep Existing WWTP and Meet Permit Limits

In this alternative, the WWTP would remain in place and a Remediation and Optimization Plan will be
enacted to significantly reduce current NOVs and bypasses. Bypassing violations would be eliminated
due to construction of a cloth media filtration system capable of treating excessive wet weather flows to
meet current NPDES permit limits. By installing this advanced primary treatment system, the issues with
meeting dry weather low and average flow conditions and then handling large wet-weather flows can be
resolved. The filtration system is ideally suited to remove insoluble wastes that are problematic during
low and average flow conditions, as well as handling large flow fluctuations and first flush contaminants
and subsequent dilute flows during wet-weather events by acting as an advanced primary treatment
system. Studies have shown that this system when placed ahead of traditional biological treatment
systems, can increase the efficiency of the biological treatment system by 45% to 60%.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 10



As this advance primary treatment system is not dependent on maintaining and sustaining a bio-mass
colony, it provides the opportunity, once installed, to take the existing biological system offline and
allowing detailed investigations of the interior of the activated contact stabilization basins to determine
additional improvements that could be made to increase the biological treatment capabilities of the
existing system. This alternative consists of the following scope of work beyond the MUST Dos:

Remediation Plan (Phase 1)

Two (2) cloth disck filtration units in a concrete basin would be installed to perform advanced primary
treatment prior to entering secondary treatment in the existing biological treatment system. This
configuration would provide primary treatment during dry weather conditions and provide necessary
filtration area to treat storm events up to 5 MGD with both units online. The cloth media disk filtration
system can filter high solids waste streams without the use of chemicals. This system is ideal for primary
wastewater treatment due to its proven removal efficiencies and high-quality effluent, even under varying
influent conditions. Additionally, this system could improve the biological treatment capabilities by 45%
to 60% (existing 0.8 MGD capacity increased to 1.16 MGD to 1.28 MGD) by providing a more consistent
range of Total Suspended Solids (TSS) and Biological Oxygen Demand (BOD) loadings, rather than the
large swings that are currently occurring between dry weather/average flow conditions and wet-weather
flows.

A pilot study was performed using an Aqua Aerobic single disk Aqua MiniDisk® cloth media filter (CMF)
equipped with OptiFiber PF-14® MicroFiber cloth filtration media, which has a nominal filtration rating
of 5 microns. The results of this Pilot Testing can be found in Appendix I. Samples from the pilot testing
were collected by a 3" party laboratory, Microbac.

Included with the filtration system would be a new chlorine contact chamber sized for increased capacity
to handle peak flows and a solids waste handling system to dewater/thicken solids. Both solids from the
existing clarifiers and the new filtration system would be sent to the WAS Tank where a pump would
control the flow of solids into the solids handling facility. The solids handling system would be installed
within a building that houses a dewatering belt press, tanks and pumps to thicken solids before they are
sent to a sludge holding tank and hauled to the Moccasin Bend Environmental Campus for further
treatment.

Biological Treatment Improvements/Optimization (Phase 2)

After installation of the filtration system, an investigation of the existing biological system would be
performed while the filtration system acts as the sole treatment process. The effluent from the filtration
unit would receive disinfection before discharge to the outfall. While there are unknowns about the
current condition of the activated contact stabilization biological treatment system, it is assumed and
likely that the internal components of the existing biological system are in poor condition. Necessary
repairs could include replacing deficient air piping and diffusers, additional blowers and/or replacement,

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 11



baffle wall replacement, and removing all wastewater and solids from the system. The former thickener
and digester sections, which are currently unused zones with no treatment being performed, are likely to
be rehabilitated and would serve as an expanded treatment section with additional aeration. This
Optimization Plan (Phase 2) would allow the biological capacity of the SM WWTP to increase by
approximately 0.4 MG with an overall capacity of 1.20 MGD. The anticipated estimated costs of these
repairs would be approximately $4.5 million.

Process Schematic and Layout

See Figure 2.3 below for the overall layout of how the pumping and storage arrangement detailed above
would be installed at the WWTP.

LEGEND
—— EXISTING
PROPOSED
PREREQUISITE
ACTION ITEM

Figure 2.3: Alternative 3 Signal Mountain WWTP Proposed Layout

l A Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 12



Flow Design Basis

This Alternative was based on the highest recorded peak hourly flow of 5.11 MGD (5.28 MGD 15-min
peak) flow that will need to be treated. The capacity of the SM WWTP is estimated be 0.8 MGD after the
filtration system is operation. The Phase 2 Optimization plan will add 0.4 MGD of biological treatment to
increase the treatment capacity to approximately 1.20 MGD, leaving a remainder of 3.91 MGD. /I
rehabilitation efforts will need to remove approximately 3.91 MGD within the SM collection system over
20 years before the filtration system is taken offline.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 13



The following is the scope of work for the Required Preliminary Work specific to this alternative:

0

The access road from the newly acquired property of former owner River Gorge Trust, consists of
paving approximately 900 linear feet with a new entrance off Suck Creek Rd and then combining
with the existing paving at the SM WWTP. Drainage improvement along the roadway and across
Suck Creek Road will be constructed. This road will allow for larger vehicles to access the existing
plant and future expansions of the headworks.

The WAS tank will be installed to optimize control of the process treatment system and alleviate
sludge hauling practices. The WAS Tank will receive sludge from both existing clarifiers and from
the filtration system.

Gravity sewer outside drops at the beginning of the overall treatment system will be installed to
slow velocities of wastewater coming down SM, which will improve operations of all downstream
equipment. Solids will settle at the bottom due to reduced velocity and will be pumped to the
WAS tank.

A new headworks system will be installed consisting of one mechanical multi-rake bar screen with
Ya-inch openings to remove solids as they enter from the SM basin area. The grit removal system
will have an aerated chamber exposed to medium bubble aeration where floatables rise to the
surface are removed by a paddle system. The second chamber of the grit removal system is
unaerated and equipped with lamella separator to remove the finer grit. The entire headwork
system will be constructed within a concrete structure. All solids will be disposed into nearby
located dumpsters after washing. The overall goal of the headworks system is to protect
downstream equipment and processes from solids, to function with the most optimal
performance.

A new flow monitoring equipment will be installed downstream of the outside drops to accurately
measure influent wastewater flow. The flow meter will function by using the Doppler Effect to
measure the velocity and both pressure transducer and ultrasonic sensor to measure depth.

An upgrade to the existing disinfection system will be installed at the most downstream portion
of the SM WWTP.

A backup generator will be installed near the Control Operations building. The generator size is
900 kW (0.9 MW) to operate the existing SM WWTP mechanical equipment as well as future
loadings from the new mechanical equipment including but not limited to the filtration system,
pumps, blowers and mixers.

Cost Analysis

The capital costs associated with all phases of construction are $21,906,171.

The projected Operation and Maintenance costs associated with this alternative have been developed

using the assumptions listed below. A present worth calculation over a twenty-year period was prepared

for this alternative using these costs. Specific assumptions made were:

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 14



1. Discount Rate is assumed to be 3%.

2. O&M escalation assumed to be 1%.

3. O&M Costs are in addition to current O&M costs for the plant per HCWWTA.

4. Filtration system and Required Preliminary Work Construction costs are spread out over the first
6 years.

5. Equipment Replacements would occur every 5 years of operation ($200,000 ea.)

6. Phase 2 Biological Improvements/Optimization, design and permitting would start by Year 8

with Construction Costs beginning by Year 10 and completed by Year 15.

In this alternative, the requirements of the consent order are met on a more cost and time effective basis.
The amount of NOVs will be significantly reduced and bypasses eliminated as a result of the upgrades
and repairs made to the plant. Total 20-year present worth is noted at $35,055,322. Updated equipment
at the WWTP comprises the entirety of the capital costs associated with this alternative, negating any
wheelage and treatment costs. Construction is assumed to take approximately 6 years to completion with
equipment replacements made periodically.

3. Treatment Technologies Considered

3.1. Cloth Media Filtration System

The effectiveness of the cloth media filtration system included with Alternative 3 was considered in
meeting effluent limits for all pollutants controlled by the WWTP’s NPDES Permit in a full range of
conditions during the wet weather season. Multiple vendors were encouraged to participate including
Veolia with their Hydrotech™ Discfilter but they decided to not participate at the last minute due to
problems with site conditions and existing wastewater conditions that would enter their filter during the
pilot study. Only Aqua Aerobics choose to participate.

From December 2021 through early March 2022, a pilot study was performed using an Aqua Aerobic
single disk Aqua MiniDisk® cloth media filter (CMF) equipped with OptiFiber PF-14® MicroFiber cloth
filtration media, which has a nominal filtration rating of 5 microns. The results of this Pilot Testing can be
found in Appendix I. It is important to note that sampling was purposely performed during the wet season,
when dilute influent conditions were consistently present, so that testing results would come from the
worst-case scenario conditions to mimic the operation of the filtration system. Samples from the pilot
testing were collected by a 3" party laboratory, Microbac. The sampling protocol morphed over the four
(4) month period but in the end, it was settled to take four (4) six (6)-hour composite samples for all dry
weather/low flow conditions and wet weather/high flow conditions, with the goal to capture the first
flush, when loading concentrations were at their highest during wet weather/high flow conditions.

Of the eleven (11) dry weather/low flow condition sampling events, the average removal rate was 50%
for BODs and 71% for TSS. Of the nine (9) wet weather/high flow condition sampling events, the average
removal rate was 69% for BODs and 77% for TSS. Comparing the NPDES daily effluent permit limits for
all twenty (20) sampling events, only once during the wet weather sampling events did the NPDES daily

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 15



maximum of 45 mg/L exceed the limit (2/3/22 when the daily influent average was 219.5 mg/L and the
daily effluent average was 65.2 mg/L for BODs); and only once during the dry weather sampling events
did the NPDES daily maximum of 45 mg/L exceed the limit (2/2/22 when the daily influent average was
123 mg/L and the daily effluent average was 49 mg/L for BODs). Never was the NPDES weekly nor monthly
BODs and TSS concentration of 40 mg/L and 30 mg/L, respectively, exceeded.

The pilot testing results met the performance expectations as realized through the lab data collected and
analyzed and would be a feasible solution to address the current NOV's at the WWTP and allow for a
timetable to increase the biological treatment capacity and reduce I/1 in the upstream collection system.
The influent concentration loads were significantly reduced through the cloth disk filtration technology
from Aqua Aerobics, especially during “first flush” events which tend to overwhelm the WWTP during
operations. During dry weather operations of the pilot unit, data shows that removal percentages were
still significant considering the lower load concentrations experienced Figure 3.1 and Figure 3.2 below
show the ranges of influent and effluent concentrations, which demonstrate effectiveness during both
wet and dry weather events. Additionally, this system could improve the biological treatment capabilities
by 45% to 60% (existing 0.8 MGD capacity increased to 1.16 MGD to 1.28 MGD) by providing a more
consistent range of Total Suspended Solids (TSS) and Biological Oxygen Demand (BOD) loadings, rather
than the large swings that are currently occurring between dry weather/average flow conditions and wet-
weather flows.

Aqua-Aerobic Systems Report, Evaluation of AquaStormTM Cloth Media Filtration Technology for Dual
Use Advanced Primary and Wet Weather Treatment, can be found in Appendix II.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 16



Dry Weather Pilot Performance
140.00
120.00 T
— 100.00
B
£ 8000
3
g 60.00
g
& 40.00
20.00 1 % 1
0.00
INF TSS EFF TSS INF BOD EFF BOD
= High 109.00 21.00 123.00 49.00
- Low 16.80 5.00 17.00 10.70
X Average 44.84 11.78 53.61 24.14
= High =Low X Average
Figure 3.1: Dry Weather Pilot Performance
Wet Weather Pilot Performance
250.00
200.00
% =
£ 150.00
)
g
® 100.00
(©
[a
50.00
0.00 %
INF TSS EFF TSS INF BOD EFF BOD
= High 166.46 21.94 219.49 65.16
- Low 14.05 5.00 20.08 490
X Average 67.82 12.75 67.65 20.55
= High =Low X Average

Figure 3.2: Wet Weather Pilot Performance

l I Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis

Page 17



4. Selected Plan Description

4.1. Detailed Description of Chosen Alternative

The chosen alternative (Alternative 3) consists of a Remediation Plan and an Optimization Plan, which
satisfies Section VIl Paragraph 28.b.1 of the CD. The Remediation Plan will be the installation of the cloth
media disc filtration system and solids handling system while the Optimization Plan will entail
investigations of each treatment basin to possibly repair/modify the internal structures and equipment
to increase treatment capacity and efficiency.

Remediation Plan

Filtration System

Two (2) parallel cloth media disk filter units in a concrete basin will installed to perform primary treatment
prior to entering secondary treatment in the existing biological treatment system. This configuration
would provide primary treatment under dry weather conditions and provide necessary filtration area to
treat storm events up to 5 MGD with both units online. The cloth media disk filtration system can filter
high solids waste streams without the use of chemicals. This system is ideal for primary wastewater
treatment due to its proven removal efficiencies and high-quality effluent, even under varying influent
conditions.

The operating of the filtrating system involves a Filtration mode, Backwash mode, Solids Wasting mode
and Floatable Wasting mode. See below for these exact operation modes:

Filtration Mode:

Influent wastewater enters the filter by gravity.
Stationary cloth media disk are completely submerged.
3. Solids deposit on the outside of the cloth media forming a mat as filtrate flows through the disk
into the hollow center tube.
Tank liquid level rises as head loss builds due to collection of solids.
5. Filtrate is collected in the hollow center tube and discharges over the effluent weir.
Heavier solids settle to the hopper at the bottom of the tank.

Backwash Mode:

Solids are backwashed at predetermined liquid level or time.
2. Backwash shoes directly contact the cloth media and solids are removed by vacuum pressure
using backwash pump.
3. Disks rotates slowly and two disks are backwashed at a time.
. Filtration is not interrupted.
5. Backwash solids are directed to the WAS Tank.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 18



Solids Wasting Mode:

Heavier solids the from the collection hopper are removed on an intermittent basis.

2. The Backwash/solids pump provides suction to the solids collection manifold to remove the

settled solids.
3. Solids are pumped to the WAS Tank.

Floatable Wasting Mode:

Floatable scum is allowed to collect on the water surface.

2. After a certain number of backwash cycles, the water level is allowed to rise above the preset high

level.

3. Asthe water level increases, floating scum is removed by overflowing the scum removal weir.

The scum is pumped to the WAS Tank.

See Figure 4.1 below for cross section representation of the filtration system.

Backwash Shoe Disks

Influent and
Influent Weir

Solids
Removal
Valves

53 e

Backwash Pump |

Solids Hopper and
Collection Laterals

Backwash Valves

Floatable Trough

_ Drive

Effluent Chamber

Control Panel

Figure 4.1: Cross Section View of Filtration System

Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis

1/

Page 19



Solids Handling System:

The Sludge Handling Facility will receive solids from the WAS Tank, which collects solids from the new
filtration system and both existing clarifiers. These solids will be thickened to a 4-5% solid concentration
via a gravity belt thickener. After the solids are thickened, the solids will be pumped to a sludge holding
tank, from which the solids will be withdrawn and hauled off via a tanker truck for further treatment at
the MB WWTP. The overall process of solids control seen by the thickener will be controlled on the influent
side by the pump from the WAS Tank and controlled on the effluent side by the pump to the sludge
holding tank.

In a gravity belt thickener, the sludge solids concentration is increased along the length of a porous belt
as water drains through it, the sludge solids forming a layer on the belt surface. The belt is continuously
recirculated, as with a classical conveyor belt, and the thickened solids are allowed to fall off the end into
a collector vessel — often assisted by a scraper. The filtrate is collected in a submersible pump and sent to
the sludge holding tank. The gravity belt thickener has the following accessories to aid in the overall
thickening process:

0 Center-Pivot alignment design allows for adjustments on both sides reducing potential for
blinding and extends the belts life by making corrections faster and smoother.

0 Pneumatic actuator lifts allows the plow assembly to lift for easier cleaning, eliminating manual
lift of each plow.

0 Pneumatic controlled rigid tensioning assembly adjusts and maintains belt tension with parallel
movement for extended belt life.

¢ Individual adjustable UHMW polyethylene plows are free floating but properly weighted to always
maintain contact with belt.

See Figure 4.2 representing the overall simplified process of the gravity thickening belt.

Pkms

—> II.T

_ IITT ILITI I
Sludge |nq 9
\ Hfrrare Thickened
S LTIt

lati
(recirculating) Spray bar for _,/.'//
™ belt washing

[

Sump Filtrate out

Figure 4.2: Gravity Belt Thickener Schematic

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 20



A polymer/conditioner system will be installed as part of the overall solids handling facility prior to the
thickener by dosing with inorganic coagulants (such as iron or aluminum) and/or organic flocculants (or
polymers). The polymer system will aid to coalesce the smaller sludge particles into larger flocs, and to

reduce the colloidal content of the particulate matter. This then increases both the particle sedimentation
rate and the permeability of the cake, the solids sediment formed from the particles. In doing so, the
efficiency of the downstream thickening and dewatering processes is increased.

Chlorine Contact Chamber

A new chlorine contact chamber would be added and sized to meet observed influent flow rates. The
design will meet TDEC design criteria regarding contact duration required to disinfect. The approximate
size is 25-ft by 40-ft with a four baffled wall flow pattern. A 12.5-percent sodium hypochlorite solution
will be added at the most upstream location and dechlorination via a 38-percent sodium bisulfite solution
will be added at the most downstream location to aid in reduction of chlorine residuals.

Side-Stream Monitoring

When wastewater is bypassed around the biological treatment unit the following parameters will be
monitored and information recorded as required by Section VIl Paragraph 28.b.5 of the CD:

0 The final outfall will be monitored for permit compliance with 24-hour composite sampling on all
controlled parameters.

0 The internal outfall will be monitored for Total Suspended Solids and 5-day Biochemical Oxygen
Demand (24-hour composite sampling, as well as precipitation data from when the diversion
occurred until the end date.

0 The volume of water diverted during the event.

0 The duration of the diversion including start/end time, flow rate when the diversion commenced,
and maximum flow rate during the event.

Information gathered will be included in DMRs as well as Quarterly Reports to the EPA. Additionally, a
notice will be posted to the web when wastewater is diverted and testing results will be added to the
Public Document Repository, which was created as stipulated by the CD.

As detailed in Section VII, paragraph 28.b.(2) of the CD, WWTA is required to phase out the diversion of
water around the bacteriological treatment unit within 20 years of the Effective date of the Consent
Decree. Within 10 years the diversion will occur a maximum of 7 days per month, and by year 15 diversion
will occur a maximum of 5 days per month.

Optimization Plan

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 21



Investigation of the existing biological system will be performed, while the filtration system acts as the
sole treatment process in addition to disinfection. While the CSB and secondary clarification basin are
down, each basin will be pumped down of all water and cleaned via spray washing. Once clean, each
basin will be inspected via three-dimensional laser scanning survey to see the conditions of all internal
piping and structures.

While there are unknowns, it is likely to be discovered the internal components of each basin are in poor
condition, especially the CSB since it has been in service longer (53 years). Necessary repairs include but
are not limited to replacing deficient air piping and diffusers, additional blowers and/or replacement,
baffle wall replacement, and removing all wastewater and solids from the system. The former thickener
and digester sections, which are currently unused dead zones with no treatment being performed, is likely
to be rehabilitated and will serve as an expanded treatment section with additional aeration.

It is expected that with the Remediation Plan in conjunction with this Optimization Plan, would increase
the biological capacity of the plant. This alternative eliminates all non-treated bypassing while meeting
NPDES end of pipe permit limits.

Sewer Rehabilitation

WWTA is currently working on a long-term sanitary sewer rehabilitation program to reduce I/l entering
the system and eliminating sanitary sewer overflows in the collection system. This program will be a
phased program to gradually reduce the I/l entering the system to restore hydraulic carrying capacity
and reduce the wet weather flows to the Signal Mountain STP. The order of the sub basins to be
addressed is currently listed in the preliminary priority Groupings within the Consent Decree and will be
further clarified in the Sanitary Sewer Evaluation and Rehabilitation Program. WWTA has received funding
through the American Rescue Program and begun the preliminary investigations and engineering studies
and designs in the priority basins within the collection system.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 22



5. Schedule and Public Notification

5.1. Schedule

The Remediation Plan will be put into action once it has been submitted to TDEC and the EPA.
Construction and implementation of the remediation plan laid out in Alternative 3 will be completed
within 5 years (60 months) of submittal. A detailed schedule for Signal Mountain Remediation and
Optimization can be found in Appendix IIl.

WWTA will submit a WWTP Optimization Plan for Signal Mountain within 13 months of Remediation Plan
construction completion. If the EPA and TDEC do not approve of the Optimization Plan WWTA will submit
a revised plan within 30 days of receiving comments. Once the EPA and TDEC approve of the WWTA
Optimization Plan, work on it will begin and will conclude within 36 months (3 years) of approval. The end
date for completion of the Optimization plan shown in Table 5.1 assumes that the EPA and TDEC
approved of the optimization plan on the first submittal. If the plan needs to be revised the Optimization
Plan time frame will be shifted to allow for 36 months for construction from when the plan is approved.

Within 90 days of Optimization Plan approval WWTA will apply for a modification or reissuance of Signal
Mountains NPDES permit to meet the optimized flow capacity.

Starting at the Effective Date work will be conducted to reduce I/l into the system in order to meet Section
VII, paragraph 28.b.(2) of the CD and will be completed within 240 months (20 years) of the Effective Date,
see Appendix Ill. Within 10 years of the effective date diversion around the WWTP will be limited to a
maximum of 7 days per month and by 15 years after the effective days diversion will only occur a
maximum of 5 days per month. Diversion around the biological treatment system will eliminated by 20
years after the Effective Date as shown in Table 5.1 below.

Table 5.1: Consent Decree Deadlines

CD Required
Consent Decree Requirement Deadline
(Months)
1 Effective Date 0
2 Remediation Plan 2
3 Completion of Construction Remediation Plan 62
4 WWTP Optimization Plan 75
5 NPDES Permit Modification TDEC Submittal 8
6 NPDES Permit Modification TDEC Review 84
7 Completion of Construction Optimization 111
8 Diversion around WWTP
a | Max of 7 days per month (12-month rolling average) 120
b | Max of 5 days per month (12-month rolling average) 180
¢ | Eliminate WWTP Diversion around Biological Treatment 240

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 23



5.2.

Public Investment/ Public meeting

Details regarding the public impact of the work considered in this document will be divested to the
public via public forum and through publishing in local newspapers. All meetings and questions will be
recorded and released in a timely manner.

WWTA will provide a 45-day comment period to the public, and will consider these comments for 15
days before submitting the Remediation Plan to the EPA and TDEC.

WWTA will hold two meetings for public comment on the Remediation Plan, one in Signal Mountain the
other in Red Bank. These meetings will be held within the public comment period no less than 14 days
before the comment period closes.

Notice of Public meetings will be:

Sent to WWTA customers by mail/email

Placed in the Chattanooga Times Free Press and Chattanooga News Chronical
Posted on the WWTA website and social media

Sent to community groups by mail/email

Comments received as well as WWTAs responses to comments can be found in Appendix IV.

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 24



l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page 25



Appendix I: LJA Pilot Study Report

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page Z



we
seek
solutions.

Technical Memorandum
For HCWWTA Signal Mountain
STP Pilot Test Study

Prepared by LJA Engineering, Inc.
Chattanooga, TN
February 2022

LN

LJA ENGINEERING




Table of Contents

1. Background 1
1.1.  Statement of the Problem 1
1.2. Summary of the Alternative Solutions CoONSIAEred...........oroneinnrinsineeineseeieeesesisseeens 1

2. Pilot Testing Setup 1

3. Pilot Testing SAMPIING ProtOCOL ...ttt ss s saneen 4

4. Sampling Data Results and Analysis 5
4.1.  Dry Weather/Low Load CONCENTIAtIONS........cccvieeeeneireieeeecireieseiseieeie st sssesessse s sssessessssssns 5
42. Wet Weather/High Load Concentrations 7

5. CONCIUSION .ottt bbbt 9
5.1.  Removal Percentage COMPATISONS .......c.ovuururiuereeeeneesneiseessessssesssssssssesssssssssssssssssssssssssssssssssssesssssanes 9
5.2.  Permit Limit Comparison 10

6. Recommendations

l J Engineering Report Page i
HCWWTA Disinfection System



1. Background

1.1.  Statement of the Problem

Hamilton County Water and Wastewater Treatment Authority (HCWWTA) is currently in
negotiations with multiple parties including the City of Chattanooga, the U.S. Environmental
Protection Agency Region 4 (EPA); the U.S. Department of Justice (DOJ); and the Tennessee
Department of Environment and Conservation (TDEC) regarding a potential Federal Consent
Decree (CD) for the wastewater collection system. In addition to the ongoing Federal CD
negotiations, the Owner has received and entered into a Consent Order (CO) with TDEC
concerning Notice of Violations (NOVs) at the Signal Mountain Sewage Treatment Plant (STP) on
November 2, 2018.

A Corrective Action Plan/Engineering Report (CAP/ER), as required by this Order, was prepared
by LJA Engineering (ENGINEER) and submitted to TDEC on April 26, 2019. TDEC reviewed and
approved the CAP/ER on October 31, 2019. The CAP/ER specifically addressed the minor NOV's
at the plant, with the final disposition of the unpermitted wet weather discharges at the STP to
be addressed during the negotiations of the Federal Consent Order and agreements with the
City of Chattanooga. During the initial investigations in preparation of the CAP/ER report, it was
determined that a Preliminary Engineering Report (PER) for the Signal Mountain STP will be
required to determine the most technically feasible and affordable solutions for the long-term
disposition of the Signal Mountain service area flows. The STP currently receives an average
daily flow of 350,000 gallons per day (gpd). The STP's NPDES permit allows a maximum flow of
400,000 gpd. During certain wet weather events, the STP receives up to 5.035 million gallons
per day (MGD) of flow. Currently, the STP has the capacity to treat up to 0.8 MGD of flow.
When flows exceeding the treatment plant’'s capacity are seen at the headworks of the STP, the
excess flow is bypassed around the biological treatment process to the chlorine contact
chamber where the wastewater receives disinfection before discharge to the Tennessee River.

This report was prepared to summarize efforts made by the ENGINEER to address wet weather
flows that exceed the capacity of the STP by utilizing a cloth disk filtration as a viable solution to
address current NPDES NOV's while meeting current NPDES permit limitations.

1.2.  Summary of the Alternative Solutions Considered

Three manufacturers of the cloth disk filtration technology were considered and engaged to
participate in this pilot test study. However due to logistics of providing the equipment to the
site and working during the time period given, only one manufacturer, Aqua Aerobics, was able
to participate in the pilot test study.

2. Pilot Testing Setup

The Aqua Aerobics AquaPrime® cloth disk filtration pilot unit was placed in the open field space
just north of the contact stabilization basin. The open field space was cleared and graded with
stone by Higgins Construction. Once the area was stabilized, B&B Erection crane company

l J Engineering Report Page 1
HCWWTA Disinfection System



mobilized on site with a crane and bobcat to help set the units and the ancillary equipment
(effluent tanks, pumps, and totes) in place. Higgins Construction also assisted with cleaning out
the headworks and setting an influent pump to supply wastewater to the pilot unit during
operation. This work was completed in late November and into early December 2021. See Figure
1 below showing the general layout of a traditional AquaPrime® cloth disk filtration unit.

AquaPrime®/AquaStorm"”
PCMF Adaptations

Influent Weirs

CMF Disks
Influent Channel

Scum Trough

Effluent Weirs

Pump and Valve Gallery

Backwash Pump

Effluent Channel

Figure 1 — Traditional AquaPrime® Layout

Piping associated with the pilot unit consisted of an influent line leading from the headworks to
the pilot unit. All effluents from the pilot unit, backwash from cycling and cleaning the unit, and
solids pumps from the unit were all sent to the effluent tank provided. From the effluent tank, all
combined wastewater was pumped (via primary and secondary means) to the start of the
primary contact stabilization basin for treatment.

Aqua Aerobics staff then began putting the pilot unit into operation over the next couple of
weeks including troubleshooting issues encountered during setup. Higgins Construction
remobilized and set a new primary effluent pump in the effluent tank since the required
pressure was not being supplied. During setup, Aqua Aerobics staff trained LJA Employees on
local and remote sampling operations of the unit and how to observe data in real time. After
completing final installation, the unit was ready to collect the first sampling event on December
17,2021, and last collected on March 1, 2022. See Figures 2 and 3 for setups of the system.

l A Engineering Report Page 2
HCWWTA Disinfection System



PILOT FILT

EFFLUENT
TANK

INFLUENT
PIPING

-

N~
= =% =
= INFLUENT AND
" EFFLUENTSAMPLERS
§ o/

| pu/
EFFLUENT TANK

\ v

Figure 3 — Pilot Filtration System Setup Schematic

l I Engineering Report Page 3
HCWWTA Disinfection System



3. Pilot Testing Sampling Protocol

The Testing Protocol was adjusted multiple times throughout sampling as CD negotiations with
the EPA and TDEC continued and technical conversation with Aqua Aerobics advanced. Initially,
the sampling protocol was designed to test only during wet weather events and sample both
influent and effluent hourly over a 24-hour period to capture the first flush resulting from a rain
event. More specifically, the “first flush” refers to the sediment resting within sewer pipes that is
flushed out of the collection/transmission system and enters the plant after the occurrence of a
stand-alone rain event, resulting in higher loading concentrations. After realizing future
operation of the unit could occur outside of first flush and wet weather events, the unit was
tested during dry weather conditions and/or other periods where high Total Suspended Solid
(TSS) and Biological Oxygen Demand (BOD) concentrations were present outside of direct wet
weather events.

The protocol then shifted to testing one 24-hour composite sample during dry weather
conditions or expected low loading TSS and BOD concentrations. Using the turbidity meter set
up in the influent portion of the pilot unit, live data could be tracked to expect these loading
concentrations. In the event of wet weather or expected high load TSS and BOD concentrations,
the protocol was to continue hourly testing until the high load TSS and BOD concentrations
subsided to the base dry weather loadings.

As sampling continued with the revised protocol, troubleshooting solutions for the influent and
effluent samplers experiencing malfunctions were undertaken, as both encountered errors in
collection. Several occurrences of empty and incomplete sample bottles were recorded. To fix
the issue, LJA staff worked with Aqua Aerobics staff in changing mechanical parts as well as
changing the configuration of the samplers’ programming. With the effluent sampler
experiencing the majority of issues, a second effluent sampler was brought onsite to ensure
necessary and adequate samples were being taken.

The last revision to the sampling protocol was performed after realizing some of the dry weather
conditions or low load TSS/ BOD concentrations, were not giving us the full data spectrum to
realize efficiency and removal rates. A change was made for these events to sample four daily
sampling composites on a quarterly basis with each quarterly sample consisting of six hourly
samples collected during low load concentrations for each day. The wet weather event or high
load TSS/BOD sampling protocol did not change from hourly collection for the necessary
period. See table 1 below for a summary of the protocol revisions.

l A Engineering Report Page 4
HCWWTA Disinfection System



Sampling Protocol

Dry Weather & Low Loads

Wet Weather & High Loads

Sampling Sampling
Original Plan No Sampling Yes, 24 individual hourly
samples
Revision 1 Yes, one 24-hour Yes, 24 individual hourly
composite sample samples
Revision 2 Yes, 6-hour quarterly Yes, remaining individual
composite samples hourly samples

Table 1 - Sampling Protocol Revisions

4. Sampling Data Results and Analysis

Lab results were collected by Microbac Laboratories. For each collection date, LJA staff met with

a Microbac representative on site to collect the samples and determine what the testing

protocol would be for the previous 24-hour collection. Additionally, the influent and effluent
sampler bottles were properly emptied, washed, and reset to collect during the next sampling

event.

4.1. Dry Weather Conditions/Low Load Concentrations
A total of eleven (11) dry weather days were recorded for analysis. Three (3) days were removed
from the analysis due to the influent and/or effluent sampling equipment malfunctioning. While
the intention was to collect samples throughout the entire day, errors in collection at times
reduced the number of samples analyzed. This is reflected in days with less than 4 quarterly
composite samples. The efficiency results for the pilot unit are recorded in table 2 along with the
sampling protocol used for each day and the corresponding influent flow rates for the STP.

Date Sampling Protocol Average Daily Influent Flow = BOD % TSS %
Rate (MGD) Removal Removal
1/18/2022 | 1 24-hour composite sample 0.360 371 69.0
1/21/2022 | 4 quarterly composite samples 0.197 45.0 73.7
2/2/2022 2 quarterly composite samples 0.419 60.2 82.1
2/8/2022 4 quarterly composite samples 0.298 40.5 64.3
2/9/2022 4 quarterly composite samples 0.269 57.8 66.3
2/10/2022 | 4 quarterly composite samples 0.326 50.8 68.9
2/11/2022 | 2 quarterly composite samples 0.320 33.9 61.7
2/15/2022 | 4 quarterly composite samples 0.315 524 743
2/16/2022 | 3 quarterly composite samples 0.352 71.1 74.1
2/17/2022 | 4 quarterly composite samples 0.385 54.4 74.2
3/1/2022 4 quarterly composite samples 0.191 46.6 75.9

Table 2 — Dry Weather Sampling Events

The average removal rate during the dry weather days was 50.0% for BOD and 71.4% for TSS.
Figures 4 and 5 below show the influent and effluent concentration values for BOD and TSS
during each event with the average percent removal trendline overlaid.

l A Engineering Report
HCWWTA Disinfection System

Page 5



Dry Weather BOD Concentration and Removal

1400 80.0%
1200 70.0%
2 1000 A O 3
E o .. '. e 2
£ . . . 50.0% 9
S 800 e £
2 50.0% 40,09 =
© ' -
£ 600 o
5 300% O
€ 400 &

S 20.0%

200 I I I I 10.0%

0.0 0.0%
1/18/221/21/22 2/2/22 2/8/22 2/9/22 2/10/222/11/22 2/15/22 2/16/22 2/17/22 3/1/22
mmm Influent & | Effluent  eeeeee Average Percent Removal
Figure 4 — Dry Weather BOD Percent Removal
Dry Weather TSS Concentration and Removal
1200 90.0%
Ry T13%  g00m
100.0 e 0'. .'. AT TR T T TR L Lk

- . o 70.0%
2 00 600% 3
5 50.0% 5
= 600 °=
s 40.0% €
c ]
) s
g 400 300%
g [-%

O 20.0%

200
I I I 10.0%
0.0 0.0%

1/18/22 1/21/22 2/2/22 2/8/22 2/9/22 2/10/22 2/11/22 2/15/22 2/16/22 2/17/22 3/1/22

s nfluent | | Effluent e eeeee Average Percent Removal

IA

Figure 5 — Dry Weather TSS Percent Removal

Engineering Report
HCWWTA Disinfection System

Page 6



4.2. Wet Weather Event/High Load Concentrations

A total of nine (9) wet weather days were recorded for analysis. One (1) day was removed from
the analysis due to the effluent sampling equipment malfunctioning. A combination of quarterly

and hourly samples was taken on days in which the rain event started much later than the
sampling start time. Quarterly samples were also taken for wet weather events that lasted

prolonged periods of time, since the “first flush” had already been collected. These 8 days are
reflected in table 2 with the sampling protocol used for that day, the precipitation amount, and

the average daily influent rate incoming to the STP.

Sampling Protocol Average Daily  Precipitation BOD % TSS %
Influent Flow (in.) Removal Removal
Rate (MGD)
12/19/2021 | 24 individual hourly samples 1.052 0.11 65.9 84.6
1/17/2021 24 individual hourly samples 1.781 0.46 80.0 82.2
2/3/2022 24 individual hourly samples 1.114 217 70.3 86.8
2/4/2022 2 quarterly composite samples | 3.302 1.02 42.7 724
2/18/2022 | 24 individual hourly samples 0.564 1.76 65.4 83.3
2/22/2022 | 24 individual hourly samples 0423 0.58 70.3 76.9
2/23/2022 | 2 quarterly composite samples | 1.814 3.00 72.9 74.5
& 12 hourly samples
2/24/2022 | 4 quarterly composite samples | 1.868 0.19 86.6 67.2
2/25/2022 | 4 quarterly composite samples | 1.857 0.37 66.8 61.2

Table 2 — Wet Weather Sampling Events

The average removal rate during the wet weather days was 69.0% for BOD and 76.6% for TSS.
Figures 6 and 7 below show the influent and effluent concentration values for BOD and TSS

during each sampling event with the average percent removal trendline overlaid.

l A Engineering Report
HCWWTA Disinfection System

Page 7



Wet Weather BOD Concentation and Removal

250.0 100.0%
. 90.0%

2000 80.0%
) .o' M ‘.'. ‘e 0,
B 'o' . ...ooo’.ooool’ ...69-OA) 70.0% TU
£ . % K 2
= 1500 60.0% £
k-] " K 2
g 0%
€ 100.0 40.0% Y
[} -
g 30.0% &
o U7
Q

50.0 20.0%
LEshlLo. >

00 ! O 0.0%

12/19/21 1/17/21  2/3/21  2/4/22 2/18/21 2/22/21 2/23/21 2/24/21 2/25/21

. nfluent | | Effluent ~ eeeeee Average Percent Removal

Figure 6 — Wet Weather BOD Percent Removal

Wet Weather TSS Concentration and Removal

180.0 100.0%

160.0 90.0%

1100 Cttennneet’ 0... '..000000.'..'. 80.0%

0...0 Ooooo.... 76.6?

120.0 -..'.... ° 70.0%
@ 60.0% @
'E 100.0 E
i1l 80.0 S0.0% R
- 200% <

60.0 20.0%
200 ' : 10.0%
0.0 ! . - = 0.0%

12/1921 1/17/21 2/3/21 2/4/22 2/18/21 2/22/21 2/23/21 2/24/21 2/25/21

. nfluent | | Effluent ~ eeeeee Average Percent Removal

Figure 7 — Wet Weather TSS Percent Removal

l A Engineering Report Page 8
HCWWTA Disinfection System



5. Conclusion

5.1. Removal Percentage Comparisons
The percent removal averages for the dry weather conditions and wet weather storm events
were as expected based on previous studies conducted by Aqua Aerobics, see Figure 8 below.

Pilot / Installation Performance
Water Quality Parameters

Pl Avg Study Removal Efficiency

90.0% 83.8%

80.0%
70.0%
60.0%
50.0%
40.0%
30.0%
20.0%
10.0%

0.0%

56.4%

I )

Water Quality Parameters

15.5%

Avg Removal Percentage

W TSS WBOD5 mCOD WTKN

Figure 8 — Aqua Aerobics Pilot Testing Historical Data

From their previous studies, 56.4% and 83.8% were the percent removals for BOD and TSS,
respectively. It is important to note that Aqua-Aerobics historical data is an average across
multiple seasons, weather events, and influent conditions; whereas the scope of this study was
limited to winter, the wettest season of the year. As such, dilute influent conditions were
consistently present throughout the study, increasing the likelihood for lower removal efficiency.
In comparing those historical percentages to our study for dry weather and wet weather for
BOD, there is a notable difference in removal percentage for Dry Weather BOD of -14%, Dry
Weather TSS of -17%, Wet Weather BOD of 22% and Wet Weather TSS of -9%.

While the removal percentages above are an average of several daily averages, when the “first
flush,” mentioned earlier, is considered, the removal rates are even more significant. For
instance, for the wet weather event occurring on December 19, 2021, the first seven samples
analyzed all had high BOD and TSS influent concentrations (over 100 mg/L). The average
removal percentages for these samples were 74.1% for BOD and 90.5% for TSS, as shown in
Table 3 below. Comparing this to the daily average percentage removal of 58.1% for BOD and
73.2% for TSS, demonstrates significant effectiveness under “first flush” conditions.

l A Engineering Report Page 9
HCWWTA Disinfection System



Sample BOD Influent BOD Effluent BOD Removal TSS Influent TSS Effluent TSS Removal

Collect (mg/L) (mg/L) Percentage (mg/L) (mg/L) Percentage
1 330.0 84.9 74.3% 547.0 29.5 94.6%
2 136.0 46.7 65.7% 242.0 30.7 87.3%
3 121.0 41.0 66.1% 216.0 21.2 90.2%
4 123.0 38.8 68.5% 203.0 21.0 89.7%
5 114.0 21.6 81.1% 220.0 17.0 92.3%
6 117.0 27.0 76.9% 233.0 20.8 91.1%
7 106.0 14.5 86.3% 152.0 18.0 88.2%
Average 90.5%

Table 3 — "First Flush” Removal Percentages

5.2.  Permit Limit Comparison

Upon reviewing all 9 wet weather events and high load concentration data points and
comparing to the current NPDES daily maximum effluent BOD and TSS concentration permit
limits of 45 mg/L, there was only one day on February 3, 2022 where the BOD effluent exceeded
this (65.2 mg/L, influent was 219.5 mg/L). The TSS effluent did not exceed the permit limit.

Upon reviewing all 11 dry weather and low load concentration data points and comparing to the
current NPDES daily maximum effluent BOD and TSS concentration permit limits of 45 mg/L,
there was only one day, February 2, 2022, where the BOD effluent exceeded this limit (49.0 mg/L,
influent was 123.0 mg/L). The TSS effluent did not exceed the permit limit.

Reviewing all 9 wet weather and 11 dry weather data points and comparing to the current
NPDES weekly and monthly effluent BOD and TSS concentration averages permit limits of 40
and 30 mg/L, respectively, there were no weekly/monthly occurrences where neither BOD nor
TSS exceeded these average permit limits.

Even in the event of high loading conditions, such as those seen on February 2"* and 3", it is still
not likely that permit limits will be exceeded since the effluent stream from the AquaPrime unit
will be combined with the effluent from the plants established biological processes. As such, TSS
and BOD concentrations in the combined effluent streams will likely be lowered below threshold
limits even under these rare extreme high load conditions.

6. Recommendations

The pilot testing results met the performance expectations as realized through the lab data
collected and analyzed and would be a feasible solution to address the current NOV's at the
STP. The influent concentration loads were significantly reduced through the cloth disk filtration
technology from Aqua Aerobics, especially during “first flush” events which tend to overwhelm

l A Engineering Report Page 10
HCWWTA Disinfection System



the STP during operations. During dry weather operations of the pilot unit, data shows that
removal percentages were still significant considering the lower load concentrations
experienced. Figures 9 and 10 below show the ranges of influent and effluent concentrations,
which demonstrate effectiveness during both wet and dry weather events.

Dry Weather Pilot Performance

140.00

120.00

100.00

80.00

60.00

40.00

Parameter (mg/L)

20.00

0.00
INF TSS

= High 109.00
= Low 16.80
X Average 44.84

% -

EFF TSS INF BOD EFF BOD
21.00 123.00 49.00
5.00 17.00 10.70
11.78 53.61 24.14

= High =Low X Average

Figure 9 — Dry Weather Pilot Performance

Wet Weather Pilot Performance

250.00

200.00

150.00

100.00

Parameter (mg/L)

50.00

INF TSS
= High 166.46
= Low 14.05
X Average 67.82

0.00

S T

EFF TSS INF BOD EFF BOD
21.94 219.49 65.16
5.00 20.08 4.90
12.75 67.65 20.55

= High =Low X Average

Figure 10 — Wet Weather Pilot Performance

l A Engineering Report
HCWWTA Disinfection System

Page 11



LJA and HCWWTA have discussed potential operations of a permanent cloth disk filtration unit
to alleviate the NOVs experienced at the STP. For the most efficient placement of the filtration
system, it is recommended to install the unit subsequent to the headworks of the STP to act as
both an advanced primary treatment and as a wet weather treatment system. The system would
be in operation at all times, alleviating the load on the STP by decreasing load concentrations
incoming to the biological treatment process. This would result in less oxygen demand, and thus
increased biological STP capacity. If the system were installed only as a wet weather treatment
(side stream) and online only intermittently, then the benefits of the alleviating the STP and
increasing biological capacity would not be realized. The removal per dollar spent in this
scenario would be lower as well, as intermittent operation requires the same initial investments.

The wet weather treatment option is only an interim solution while infiltration and inflow are
being reduced within the collection system via rehabilitation and potential storage tank projects,
which are currently being evaluated. Furthermore, it is more cost effective for this filtration
system to act as an advanced primary treatment as well, compared to a dollar per gallon
removed scenario in the rehabilitation and/or storage projects.

It is the intent of the Technical Memorandum to be incorporated into the overall Preliminary
Engineering Report (PER) as part of the TDEC SRF Facilities plan submittal. The PER will go into
further detail of the filtration system including initial costs and expected operation and
maintenance costs through a 20-year life cycle.

Peak Flow Management
l A

?
3

Screening/ ~ AquaPrime® Secondary
Grit Removal . Contact Stabilization Clarification
: Treatment l Effluent

Thickening

Figure 11 — Cloth Disk Filter Location Schematic

l A Engineering Report Page 12
HCWWTA Disinfection System



Appendix II: Evaluation of AquaStormTM Cloth
Media Filtration Technology for Dual Use
Advanced Primary and Wet Weather Treatment -

Aqua-Aerobic Systems Report

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page AA



7
{{s!.,, AQUA-AEROBIC SYSTEMS, INC.

A
W
)

X\ ® A Metawater Company

Evaluation of AquaStorm™ Cloth Media Filtration
Technology for Dual Use Advanced Primary and
Wet Weather Treatment

Testing conducted at:

Signal Mountain Wastewater
Treatment Plant (SMWWTP)

Testing conducted for:
LJA Engineering, Incorporated

© 2022 Aqua-Aerobic Systems, Inc.

Aeration & Mixing | Biological Processes | Filtration l Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 2 of 51

\\ AQUA-AEROBIC
Department of Research and Development ’

SYSTEMS, INC.

A Metawater Company

Table of Contents

EXECULIVE SUMMAIY .. .ottt ettt e e st e ste e e eneesbaeaeeneenteeneeaneenneens 8
L. INEFOTUCTION .ottt 9
2. ODJECLIVES ...ttt ettt b ettt ettt R bt beene e beenaeaneenne e 10
3. Methods and MaLEITALS .........cerveiiiiiecee s 11
3.1.  Pile Cloth Media Filtration Process DeSCrptioN ..........cccvoveiieresiiesieeresiee e esie e, 11
3.2, Cloth Media DeSCIIPLION......ccuiiieiieeieiie ettt sttt sre e sneenne e 21
3.3, Final Pilot SEtup DELailS ........c.ooeeiieeieiieic e 21
3.4. Data Collection & ANAIYSIS .......ceiveiiiieii et sre e e sreenaesneesneens 23
3.5.  Testing Schedule and Operating ConditioNS...........ccovvveiiiiriienesie e 23
4. Dry Weather EVENt RESUILS ......ccviiiiiiic e 25
4.1, TSS and CBOD Lab RESUILS........cccoiiiiiiiiiiees s 25
4.2, WASEE VOIUMES ...ttt bbb 28
5. Wet Weather EVENT RESUILS..........coiiiiiiiiiccie s 30
5.1.  Wet Weather EVent #1 (12/18 — 19) ...ccveiieie et 30
5.1.1.  Operating Parameters — EVENt #1........cccoiiiiiiiiecieicee e 30
5.1.2.  Online Turbidity Data — EVENT#L .........ccocviiieieeie e 30
5.1.3.  TSS and CBOD Laboratory Data — EVENt #1 .........ccccceevviieieiieseece e, 31

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 3 of 51 ZAR  AQUA-AEROBIC
Department of Research and Development A SYSTEMS, INC.

A Metawater Company

5.1.4. Backwash and Solids Waste — EVENt #1 ..........cccoiiiiiiiiiieieee e, 32
5.2.  Wet Weather EVENt #2 (1716 — 17) ocveiieeie ettt 33
5.2.1. Operating Parameters — EVENt #2.........cccoviiieie i 33
5.2.2.  Online Turbidity Data — EVENT#2 ........cccoiiieiiieeeicee e 33
5.2.3. TSS and CBOD Laboratory Data — EVENt #2 .........cccccveviiiiieiieseece e, 34
5.2.4. Backwash and Solids Waste — EVENE#2 ..........cccoiieiiiiniiciie e 35
5.3, Wet Weather EVENt #3 (2/2 - 3) c.ecueieiieiiee ettt 36
5.3.1. Operating Parameters — EVENt #3........cccooeiiieie i 36
5.3.2.  Online Turbidity Data — EVENT#3 ..o 36
5.3.3.  TSS and CBOD Laboratory Data — EVENt #3 .........ccccooiiiiiiiinieseee e, 37
5.3.4. Backwash and Solids Waste — EVENE#3 ..........ccoiiiiiiiiicineceseeee s 38
5.4.  Wet Weather EVENt #4 (2/17 = 18) ..cveceeie ettt 39
5.4.1. Operating Parameters — EVENt #4.........ccoooi i e 39
5.4.2.  Online Turbidity Data — EVENT#4 .........cccoooiiieie e 39
5.4.3. TSS and CBOD Laboratory Data — EVENt #4 .........c.cccoeoeiiiieieseere e, 40
5.4.4. Backwash and Solids Waste — EVENt #4 ...........cccooviiiiiiiiiiiiecse e, 41
5.5.  Wet Weather EVENt #5 (2/21 = 22) .ocuveieeieee ettt 42
5.5.1. Operating Parameters — EVENt #5........ccccoe e 42

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 4 of 51
Department of Research and Development

AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

5.5.2.  Online Turbidity Data — EVENT#S .......cccooiiiieiee e 42
5.5.3.  TSS and CBOD Laboratory Data — EVENt #5 .........cccccvvviiiiie e, 43
5.5.4. Backwash and Solids Waste — EVENE#H5 ..........ccoiiiiiiniicinesecse s 44
5.6.  Wet Weather EVENt #6 (2/22 - 23) ....eoieeiiie ettt e 45
5.6.1. Operating Parameters — EVENt #6..........ccccvieveiiie i 45
5.6.2.  Online Turbidity Data — EVENT#6 .........c.ccceviieiieie e 45
5.6.3. TSS and CBOD Laboratory Data — EVENt #6 ..........cccccoviiiiieniiiiecce e, 46
5.6.4. Backwash and Solids Waste — EVENE#6 ...........ccoceveriieninciiinecese s 47
5.7.  Overall Wet Weather PErformance...........cccocvereiiinineineese e 48
6. CONCIUSIONS ...ttt b ettt b et n e 49
APPENTIX A = LA DALA .....eeieeieiieiie ettt esre e nraeaeenes 50
APPENTIX B = SCADA DaALA ......oeivieniecie ettt e et nae e saeenaesneenneenee e 51
Figures

Figure 1: AAST MD-12 POt UNIt....oe i e e e e e e e e e e 11
Figure 2: AquaStorm™ Process Diagram.........oue e ieiiniie et e e e e e 12
Figure 3: Floatable Removal Zone....... ..o e 12
Figure 4: FIItration IMOGE. .. ... et e e e e e e e e e e e een 13

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 5 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

A Metawater Company

Figure 5: Backwash initiation.............oooiii i e 14
Figure 6: Backwashing from the inSide-0ut............c.oovii i 14
Figure 7: Backwashing and removal of solids................cccoiiiiiiiiici el 15
Figure 8: AquaStorm™ backwash illustration. ............cccoceviiieiieii e 15
Figure 9: Solids Removal Mode — pumping of solids out of System. ..........ccccoevveriininieenienn 16
Figure 10: EMpPtying Of NOPPerS. .. cu e e e e e e e e e e e e 17

Figure 11: AquaStorm™ 24-disk UNit..........cooviieiiiiiiicie i e e v ieieenaeeee 2 20
Figure 12: OptiFiber PF-14%, PCMF. .......ccoiiiieeieececeee ettt 21

Figure 13: Dry weather HLR and SLR, 1/17 - 2/10.........ccovii i e e nn 2 24
Figure 14: Dry Weather HLR and SLR, 2/10-2/28..........ccviviiiiiiiii i 24
Figure 15: TSS Removal, dry weather conditions (1/17 - 2/10).............cociieiienenn.. 26
Figure 16: TSS removal, dry weather conditions (2/10 - 2/28).........c.ccceveiiiiiiiiiiiiien, 26
Figure 17: CBOD removal, dry weather conditions (1/17 - 2/10).........ccccevvvvivvnnnnn 27
Figure 18: CBOD removal, dry weather conditions (2/10 - 2/28)..........cccccvvvvvvvennn 27
Figure 19: Average waste rates as a percentage of forward flow, dry weather conditions.....28

Figure 20: Daily waste percentage under dry weather conditions.................................29

Figure 21: Wet weather event #1 turbidity performance per SCADA data...................... 30
Figure 22: Event #1 influent and effluent TSS lab data................coooiiiiiiiiiiiii e, 31
Figure 23: Event #1 influent and effluent CBOD lab data..............c.coooeiiiiii i, 32
Figure 24: Event #1 waste volumes as a percentage of forward flow............................ 32

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 6 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

. A Metawater Company

Figure 25: Wet weather event #2 turbidity performance per SCADA data...................... 33
Figure 26: Event #2 influent and effluent TSS lab data..............c.cooooi i, 34
Figure 27: Event #2 influent and effluent CBOD lab data............c.ccoovoiiii i 35
Figure 28: Event #2 waste volumes as a percentage of forward flow............................ 35
Figure 29: Wet weather event #3 turbidity performance per SCADA data...................... 36
Figure 30: Event #3 influent and effluent TSS lab data..............c..ooooi i, 37
Figure 31: Event #3 influent and effluent CBOD lab data............c.cooiviiiiiii e 38
Figure 32: Event #3 waste volumes as a percentage of forward flow............................ 38
Figure 33: Wet weather event #4 turbidity performance per SCADA data...................... 39
Figure 34: Event #4 influent and effluent TSS lab data..............c.cocooiiiiiii i, 40
Figure 35: Event #4 influent and effluent CBOD lab data................cooviiiiiiiiiiinienn, 41
Figure 36: Event #4 waste volumes as a percentage of forward flow............................ 41
Figure 37: Wet weather event #5 turbidity performance per SCADA data...................... 42
Figure 38: Event #5 influent and effluent TSS lab data................ocooiiiiiii i, 43
Figure 39: Event #5 influent and effluent CBOD lab data................cooviiiiiiiiiiiinnenn, 44
Figure 40: Event #5 waste volumes as a percentage of forward flow............................ 44
Figure 41: Wet weather event #6 turbidity performance per SCADA data...................... 45
Figure 42: Event #6 influent and effluent TSS lab data..............c.cocooi i, 46
Figure 43: Event #6 influent and effluent CBOD lab data................cooveiiiiiiiiiiinnenn, 47
Figure 44: Event #6 waste volumes as a percentage of forward flow............................ 47

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 7 of 51

~ AQUA-AEROBIC
Department of Research and Development

SYSTEMS, INC.

A Metawater Company

Figure 45: Overall wet weather CBOD, TSS removal for HCWWTA pilot..................... 48
Tables

Table 1: INStrUMENTALION ..o 23
Table 2: Wet weather events and operating CONAItIONS ..........ccovveierierrerenieseee e 25
Table 3: Operating parameters for EVENE #1........cc.cooviiieiii i 30
Table 4: Operating parameters fOr EVENE #2........cooviiiiii i 33
Table 5: Operating parameters for EVENE #3.......cc.ooiiiiiiiieiieeee e 36
Table 6: Operating parameters fOr EVENE #4..........ooove oo 39
Table 7: Operating parameters for EVENt #5........ooiii i e e 42
Table 8: Operating parameters for EVENt #6..........cooiii it e e 45
Table 9: Average Wet Weather Performance, MD-12...........ccciiiiiii i 48

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 8 of 51
Department of Research and Development

Executive Summary

Agua-Aerobic Systems Inc. (AASI) conducted a pilot study at the Signal Mountain
Wastewater Treatment Plant in Signal Mountain, Tennessee. The purpose of this evaluation
was to assess the performance of AquaStorm® pile cloth media filtration with OptiFiber PF-
14® cloth media in its ability to handle the influent conditions to achieve advanced primary
treatment under dry weather conditions, and wet weather treatment in a dual use application.

To evaluate the performance of the technology under dry weather conditions, the unit was
subject to different hydraulic loading conditions ranging up to 6 gpm/sf of cloth media area.
Composite samples were collected by auto samplers at discrete 1-hour intervals over a 24
hour period, and these 1 hour composites were combined into a single larger composite
sample for TSS and CBOD analysis.

Under wet weather conditions, the hydraulic loading to the pilot was adjusted up to 6 gpm/sf
to simulate the peak flow condition that may be seen during these wet weather events. Under
these conditions, individual 1 hour influent and effluent composites were collected as with
the dry weather scenario. However, these samples were not combined, but rather separately
analyzed for TSS and CBOD to track performance of the technology over the course of a wet
weather event.

Samples were collected and analyzed by an independent, third party contractor (Microbac
Laboratories, Incorporated). This filtration study utilized a single disk Aqua MiniDisk® cloth
media filter (CMF) equipped with OptiFiber PF-14® MicroFiber cloth filtration media, which
has a nominal filtration rating of 5 microns.

Below is the summary of the removal percentages from lab data collected during the study
under both dry weather and wet weather conditions:

Primary Treatment Summary Data
(Dry Weather)
Parameters

TSS 68%
BODS5 52.1%

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 9 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

A Metawater Company

Wet Weather Summary Data

Weighted Weighted
Average
Event Average TSS HLR (gpm/sf)
Removal % €800
Removal %

1 66.3 55.2 4
2 73.1 61.3 4
3 84.5 66.3 4
4 77.8 60.2 4
5 66.3 55.2 6
6 68.7 67.6 6

FINDINGS

e AquaStorm™ technology with OptiFiber® PF-14 cloth media achieved substantial
TSS, CBOD removal rates under both dry weather and wet weather conditions under a
variety of solids and hydraulic loading conditions. Average effluent TSS and CBOD
values were well below permit requirements of 30/30 mg/L CBOD/TSS. This level of
performance was achieved without chemical pretreatment.

e Wasting rates under dry and wet weather conditions were modest, averaging 5.5% of
forward flow for dry weather events and between 4-20% for wet weather events.

¢ Based on the pilot study results, it is recommended that the wet weather AquaStorm™
filter be designed at a maximum peak solids loading rate of less than 15 Ibs/ft?/day for
a peak hour flow condition or up to 6.5 gpm/ft? for peak hour flow condition as long as
the solids concentration is less than 15 Ibs/ft?day. Under dry weather conditions, it is
recommended to limit hydraulic flux to 4 gpm/ft? and solids loading to less than 10
Ibs/ft?/day. By keeping the loading to the recommended maximum design conditions,
this will reduce the backwash frequency during the higher solids events.

1. Introduction

The Signal Mountain Wastewater Treatment Plant (SMWWTP) currently has a permitted
capacity of 0.400 MGD but has an assumed design capacity of 1.3 MGD. The SMWWTP
experiences large quantities of infiltration and inflow (I/1) during rain events, increasing
influent flows to the plant up to a historical peak of 5.0 MGD (15-minute instantaneous
peak). Any excess flow over 1.3 MGD has historically been routed around the biological
portion of the SMWWTP and through the disinfection process and released into the
Tennessee River and reported as a bypass to TDEC.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 10 of 51
Department of Research and Development

AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

The Hamilton County Water and Wastewater Treatment Authority (HCWWTA), which owns
and operates the plant, wishes to consider the use of pile cloth disk filters to treat wastewater
prior to disinfection and discharge. Pilot testing was undertaken to establish the feasibility of
this technology in this service. Aqua-Aerobic Systems, Inc. (AASI) conducted a pilot-scale
wet weather study using a single AquaStorm™ MiniDisk Pile Cloth Media Filter (PCMF)
equipped with OptiFiber® PF-14, a cloth filtration medium designed specifically for wet
weather and combined sewer overflow (CSO) / sanitary sewer overflow applications. The
PCMF is specifically designed to treat the influent conditions that are seen during wet weather
events. This technology has been demonstrated at several facilities including Fox Metro
WWTP, IL; Wood Dale, IL; Rushville, IN; Little Rock, AR; and Johnson County, KS. For the
purposes of the application of this pilot study, OptiFiber® PF-14 Cloth Filtration Media has
been selected due to its nominal 5 um openings which provide for a high level of solids
removal. The fibers in PF-14 media are finer and more densely packed relative to other cloths
offered by AASI and can therefore provide a more consistent and higher quality effluent.

A separate party under direct contract with LJA Engineering, Incorporated provided sample
collection and sample analysis to demonstrate the pilot’s performance and reliability through
six (6) storm events in which excess flow over 0.7 MGD are detected. The unit was also
tested between rain events to assess their performance on non I/I-diluted wastewater.

2. Objectives

The purpose of the pilot study was to assess the performance of AquaStorm™ Pile Cloth Media
Filtration with PF-14 cloth media to demonstrate and achieve advanced primary treatment and
wet weather treatment in a dual use application. Below is the proposed flow diagram for the
potential application:

Peak Flow Management

Screening / Q

Grit Removal » \ e /
AquaPrime® Secondary Cl2 Disinfection

Contact Stabilization Clarification

Biological Treatment

l Effluent

Thickening

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 11 of 51

AR AQUA-AEROBIC
Department of Research and Development i

D,  SYSTEMS, INC.

NN

A Metawater Company

Several parameters were examined throughout the pilot study. They are as follows:

Influent and effluent TSS

Influent and effluent cBOD

Influent and effluent turbidity
Volume of backwash and solids waste

3. Methods and Materials

3.1. Pile Cloth Media Filtration Process Description

The AASI pilot unit used for this study was the MD-12 PCMF pilot system, depicted below in
Figure 1. The system is free-standing and consists of a full-scale, single disk, AquaStorm™
MiniDisk® PCMF with 10.8 ft? of effective filtration area, chemical feed pumps, flocculation
tanks, piping and valves, magnetic flow meters, and effluent, overflow, backwash, and drain
lines from the unit.

L4,
i AQUA-

Figure 1: AASI MD-12 Pilot Unit.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 12 of 51
Department of Research and Development

AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

s r' “\\}

\\\V,'r/

The AquaStorm™ Pile Cloth Media Filter features an outside-in flow path, which allows for
three zones of solids removal as shown in Figure 2. These zones are especially critical in
primary and wet weather applications due to the high solids typically associated with
primarytreatment and the first flush following a wet weather event.

_/_ Floatable Zone
°*
Filtration Zone
‘ \
I Solids Zone

Figure 2: AquaStorm™ Process Diagram.
Floatable Removal Mode

| D |
-——

The top zone is the “floatable zone” where surface materials such as fats, oils and grease are
allowed to collect on the water surface. Solids are removed from this zone by allowing floating
material to overflow a scum weir several times each day. Figure 3 shows the removal of the
floatable material.

FLOATABLE REMOVAL'MODE

Figure 3: Floatable Removal Zone.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 13 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

A Metawater Company

Filtration Mode

The middle zone is the “filtration zone” where solids are removed through filtration. Here,
solids deposit on the outside of the cloth media, forming a mat as filtrate flows through the
media. Figure 4 shows the filtration of solids on the cloth media through the outside-in
process.

FILTRATION MODE |~ |

Figure 4: Filtration mode.

Backwash Mode

The buildup of solids on the media creates hydraulic resistance to flow through the media and
causes the water level in the tank to rise. Upon reaching a specific basin level or elapsed time
period, the disks will begin to rotate and backwash mode will be automatically initiated to
clean the pile cloth media. Backwash initiation is shown in Figure 5.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 14 of 51

AQUA-AEROBIC
Department of Research and Development

SYSTEMS, INC.

A Metawater Company

BACKWASH INITIATION

Figure5: Backwash initiation.

The backwash pump draws filtered water from the inside of the disk through the media and
removes solids from the media’s surface, as seen in Figure 6. Solids are backwashed from the
pile cloth media surface by liquid suction through backwash shoes positioned on both sides of
each disk. These spring loaded backwash shoes, depicted in Figure 7, contact the pile cloth
media to provide the necessary suction for optimum cleaning efficiency.

=
BAG[K‘IWASH MODE _

Figure 6: Backwashing from the inside-out.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com

Printed on 4/14/2022



’ll
lllr' “\\\

\‘l\\vé’/

Page 15 of 51
Department of Research and Development

AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

Figure 7: Backwashing and removal of solids.

During backwash disks rotate slowly while a backwash/waste pump (not shown) draws filtered
water from the centertube through the pile cloth media on an inside-to-outside, or reversed,
flow path. This provides effective cleaning of the pile cloth media over the entire disk. By the
end of the backwash cycle, the basin water level returns to its normal operating level.

The backwash process fluidizes fibers to provide an efficient release of stored solids deep
within the fiber. An illustration of the backwash mechanism is shown in Figure 8.

. . Unfiltered
Filtrate / Water

OptiFiber® Cloth Media
Filtration Continues During Backwash

Figure 1: AquaStorm™ backwash illustration.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com

Printed on 4/14/2022



> AQUA-AEROBIC
b,  SYSTEMS, INC.

A Metawater Company

Page 16 of 51 A
Department of Research and Development ﬁ'

Settled Solids Removal Mode

The quiescent environment during filtration combined with the outside-in flow path allows
heavier particulates to settle to the bottom of the basin. Upon reaching a specific number of
backwash cycles performed or an elapsed time period, the solids waste mode will be
automatically initiated. This mode utilizes the backwash/waste pump to provide suction of the
settled solids through a perforated solids collection manifold in the hoppers. The solids are
pumped on an intermittent basis, typically to the thickener or primary clarifiers for solids
handling (Figure 9 and Figure 10). Filtration continues during solids waste mode, allowing
continuous filtration while maintaining efficient performance.

SOLIDS-REMOVAL MODE

Figure 2: Solids Removal Mode — pumping of solids out of system.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 17 of 51
Department of Research and Development

AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

SOLIDS REMOVAL MODE

Figure 10: Emptying of hoppers.

Startup & Shut Down/Storage

The AquaStorm PCMF is used for remote sites, side-stream auxiliary or dual treatment for
peak wet weather flow treatment. This means that the filter(s) might be offline waiting for a
peak flow event to occur. When the filter is offline, the unit is stored dry (without water in the
filtration tank). To startup a filter, the influent valve or gate is opened. This control is typical
done based on input from the plant SCADA system or AASI provided control system as
requested. Once the filter is online, the unit will fill and the automatic operation will occur.

At the end of a peak wet weather flow event, the filter can be taken offline by plant SCADA
or AASI control system which involves closing the influent valve or gate. After the flows in
the main treatment train(s) have subsided, the operator can shut down the filter for storage until
the next event. This achieve by the operator initiating the clean and store operational sequence
in the AASI control system. This shutdown/storage sequence automatically will do the
following in the order below:
e Open the scum/floatable valve to drain the trough for approximate 60 seconds.
e Start a continuous backwash to clean the cloth and reduce the water level down to an
elevation just above the backwash shoe.
e Stop the continuous backwash and transition to settled solids wasting until the water
level down to an elevation of about 1 foot in the hoppers.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 18 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

. A Metawater Company

e If there is an automatic drain valve, the drain valve will be opened to drain out the
remaining water. After shutdown/storage, it is recommended when the operation staff
have time to wash down the equipment and basin with plant water to remove any
materials remaining on the equipment, walls or in basin to prevent odors.

Control System

AquaStorm™ filter operation is automatically controlled by a programmable logic controller
(PLC). These PLC based control systems are frequently networked with the plant SCADA
system for monitoring or intercommunication purposes.

PLC Equipment Description

The PLC system monitors, regulates and sequences all automatic functions. As a standard,
PLC controllers are Allen-Bradley MicroLogix Controllers. PLC inputs are via 16 point (120
VAC) discrete or 8 point (4-20mA) analog input modules, while outputs are via 16 point
discrete (Relay) or 4 point (4-20mA) analog output modules. In the case of a power loss, the
system will resume operation at the point from where they left off as soon as power is restored.
On power-up, any multiple motor starts will commence at 10-second intervals. The PLC
processors are equipped with a battery to provide ladder program and data table memory
support in case of a power failure.

Automatic Operation

PLC systems allow the AquaStorm™ filter system to perform all the standard functions and
provide maximum flexibility for variation in control strategies. Aqua-Aerobic Systems, Inc.
provides all standard and customized programs through our in-house Electrical Engineering
group. For the AquaStorm™ filter, these systems are level based with time overrides. They
also provide a complement of fully adjustable set points in addition to filter system monitoring.

Manual Override

Aqua-Aerobic Systems control panels are equipped with Hand/Off/Auto motor switches that
will allow for switching the respective hand switch from auto to the desired position to operate
any motor independent of the current PLC command.

Local Operator Interface Panel

Each PLC control panel is equipped with a Panelview Plus Human Machine Interface (HMI)
unit manufactured by Allen-Bradley. The operator interface unit features a color LCD touch
screen display and communicates directly to the PLC. This HMI unit will allow the changing
of counter and timer values to adjust the various plant controls. The ability to monitor basic
system status throughout the plant is also provided at this unit.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 19 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

A Metawater Company

This display contains various display pages used to provide the operator with filter status and
alarm information. There are also pages from which the operator enters changes to process
variables and timers to control the automatic sequencing.

Interface Operation

Some of the various screens available through the local operator control panel are listed
below:

e System status

e Backwash interval/duration adjust

e Sludge waste interval/duration adjust

e Floatable wasting interval/duration adjust

e Elapsed time meters and totalizers (motors and process)
e Backwash interval history

e Alarm display

e Alarm history

Controls Programming Documentation

As a standard procedure, Aqua-Aerobic Systems will provide a written control strategy with
the equipment submittal information. In addition to the control strategy, we can also provide
the PLC programming documentation for onsite troubleshooting purposes. Due to the
proprietary nature of the program, a confidentially agreement is necessary if this information
is provided.

Typical Arrangement

Figure 11 illustrates a typical arrangement of a single AquaStorm™ unit equipped with 24
PCMF disks.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 20 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

A Metawater Company

Influent Weirs

CMF Disks
—— Influent Channel

Scum Trough

Effluent Weirs

Pump and Valve Gallery

Backwash/Solids Pump

Effluent Channel

Figure 11: AquaStorm™ 24-disk unit.

AquaStorm™ Advantages for Dual-Use Wet Weather, Primary Treatment

e Utilizes engineered OptiFiber® cloth filtration media

e Produces extremely consistent, high quality effluent

¢ Designed to handle extreme variation in TSS loadings

¢ Instant startup and instant high quality effluent

e Low waste volumes

e Simple to operate and maintain

e Unmanned operation at remote sites

o Vertical oriented disks reduce the footprint, resulting in small overall site requirement
e Continuous treatment capacity vs storage or tunnels (limited capacity)
e Easy to maintain and clean as necessary

e Automated shutdown and storage

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 21 of 51
Department of Research and Development

A@A—AEROBIC
SYSTEMS, INC.

A Metawater Company

3.2. Cloth Media Description

The OptiFiber® PCMF technology by AASI of Rockford, IL is a proven, cost effective
technology. AASI offers different cloth types: OptiFiber PA2-13®, OptiFiber PES-13®,
OptiFiber PES-14®, and OptiFiber PF-14® PCMF. OptiFiber PF-14® cloth, depicted in Figure
12, has been selected for optimal wet weather and primary filtration performance. This cloth
has been specifically designed for primary wastewater and wet weather treatment and provides
the highest level of removal. OptiFiber PF-14® cloth contains thin short fibers that are densely
packed, allowing it to perform depth filtration and remain easy to clean.

Figure 3: OptiFiber PF-14®, PCMF.

3.3. Final Pilot Setup Details

Influent flow for the Signal Mountain WWTP pilot filter was pulled from the plant’s main raw
water channel after screening and upstream of the plant’s other processes. A submersible pump
was placed in the channel, and a float switch was hung from a fabricated mount that was placed
in the channel.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 22 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

. A Metawater Company

Backwash events were automatically initiated at an approximate 300 mm (12 inch) level
differential between the water level in the basin and the effluent weir elevation. The backwash
mechanism effectively cleaned the cloth by drawing filtrate backwards through the cloth into
the backwash shoe assembly. Deposited solids were removed from the tank bottom by using
the same backwash pump assembly through a manifold on the bottom of the tank. All outflow
from the pilot filter was directed to a downstream lift station, and submersible pumps in that
lift station conveyed this outflow to the secondary treatment process on site.

Influent and effluent turbidity values were monitored continuously using two Hach Solitax SC
sensors. Influent flow, as well as backwash and solids wasting flows, were monitored using
Krohne 2100 C magnetic flow meters. The pilot unit was PLC-controlled and equipped with
an electronic supervisory control and data acquisition (SCADA) logging system. The control
system also permitted remote access to support monitoring and control of the test conditions.

The sampling protocol was modified between dry weather and wet weather events. For dry
weather events, discrete influent and effluent samples (collected 3 times per hour at 20 minute
intervals for each bottle) were combined into a single sample for each day of sampling. Later
in the pilot, this was revised to (3) smaller composite samples.

For wet-weather events, the sampling protocol was conducted as follows:

e Hours 0-2
o Composite samples at 15-min intervals
o0 Each composite consisting of 3 discrete samples taken at 5-min intervals
o0 8 total composite samples

e Hours 2-4
o0 Composite samples at 30-min intervals
o0 Each composite consisting of 3 discrete samples taken at 10-min intervals
0 4 total composite samples

e Hours 4+
o Composite samples at 1-hour intervals
o0 Each composite consisting of 3 discrete samples taken at 20-min intervals.

0 Up to 12 total composite samples or until the event ends
= consisting of 3 discrete samples taken at 20-min intervals

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 23 of 51

AQUA-AEROBIC
Department of Research and Development

SYSTEMS, INC.

A Metawater Company

s r' “‘n\

\“wrf”/

3.4. Data Collection & Analysis

Auto-samplers were set-up to collect influent and effluent composite samples. In addition,
online instrumentation was used to monitor pilot performance, which was continuously logged
on the pilot SCADA system. A list of the parameters that were monitored along with the
instrumentation used are displayed in Table 1.

Table 1: Instrumentation.

Parameter Instruments

Influent/effluent turbidity Hach Solitax® SC Sensor
Influent Flow 3” Krohne 2100 C Flow Meter
Backwash / Solids Waste Flow 2” Krohne 2100 C Flow Meter
Backwash Vacuum Pressure Pressure Transmitter

Tank Level Level Transducer

3.5. Testing Schedule and Operating Conditions

The pilot was onsite and online from December, 2021 to early March, 2022 for both dry
weather and wet weather conditions. Figures 13-14 and Table 2 summarize the operating
conditions of the pilot under dry weather and wet weather conditions, respectively.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



[;"“‘“\ AQUA-AEROBIC
SYSTEMS, INC.

N0 I
\ 2 @ A Metawater Company

Page 24 of 51
Department of Research and Development

Primary Testing - SLR & HLR

7.0 7.0
6.0 6.0
=50 50 __
3 5
= 4.0 . 40 €
K 3
2 30 30 7
o -
@A 2.0 20 T
‘ II 1 || |
0o 11 [ I 1 0.0
1 3 5 7a Oa 10c 11a 11c 12a 12c
Test #

LR HLR
Figure 13: Dry weather HLR and SLR, 1/17 — 2/10.
Primary Testing - SLR & HLR
4.5 7.0
4.0 6.0
35
® 3.0 >0 =
= 40 €
3 5
2 2. 30 7
= o
e 1.5 T
- 2.0
1.0
||||||||I |I|“’
0.0
12d 13b 13d 14b 15a 15c 16a 16¢c 17a 7c
—— AT

Figure 14: Dry weather HLR and SLR, 2/10 — 2/28.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 25 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

A Metawater Company

Table 2: Wet weather events and operating conditions.
Avg. HLR

(gpm/ft?)

Wet Weather Event  Date and Time (ET) Samples Tested

1 12/18/2021, 8:30 AM 4.0 TSS, cBOD
2 1/16/2022, 7:00 AM 4.0 TSS, cBOD
3 2/2/2022, 1:30 PM 4.0 TSS, cBOD
4 2/17/2022, 2:30 PM 5.0 TSS, cBOD
5 2/21/2022, 6:45 AM 6.0 TSS, cBOD
6 2/22/2022, 5:00 PM 6.0 TSS, cBOD

4. Dry Weather Event Results

As summarized in Section 2.5, the pilot unit operated under hydraulic fluxes ranging from
under 1.5 gpm/ft? up to 6 gpm/ft?, and solids loading rates up to over 6 lbs TSS/ft?/day. Dry
weather results were collected from Monday to Friday, with the unit taken offline during
weekends.

4.1. TSS and CBOD Lab Results

The figures below summarize TSS and cBOD removal results under dry weather conditions
over the course of the study (as reported by Microbac Laboratories):

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 26 of 51

AAR, AQUA-AEROBIC
Department of Research and Development v

b/ SYSTEMS, INC.

A
NN A Metawater Company

Primary Testing - TSS Removal (1/17 - 2/10)

140 90%
120 80%
70%
100 =
60% =
=) £
> 80 50% o
I o
K 60 40% €
- 30% S5
40 ° 9
20%
Lkl eLERRLRRLLEE =
0 I [ 0%
TNMTNO R RSB REESEISESESI8ES
A T A o
Test #
 (NF EFF % removal === Avg % Removal
Figure 15: TSS removal, dry weather conditions (1/17 — 2/10).
Primary Testing - TSS Removal (2/10 - 2/28)
200 90%
180 68.0% 80%
160 70%
140 60% c_sv
= 120
@ 50% 5
£ 100 e
n 40% ©
@ 80 @
0, S
60 30% o
40 20%
20 I I 10%
. | l LevbenebblLle
S33dRISIfaa88888555C8883
Test #
 (NF EFF % removal === Avg % Removal

Figure 16: TSS removal, dry weather conditions (2/10 — 2/28).

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 27 of 51

AAR, AQUA-AEROBIC
Department of Research and Development v

b/ SYSTEMS, INC.

A
NN A Metawater Company

Primary Testing - cBOD Removal (1/17 - 2/10)

160.0 100%
140.0
80%
120.0 _
—_ 60% S
= 100.0 | )
od \ €
£ 9]
— 80.0 40%
[Vp) -
S o
60.0 O
@ 20% o
a
40.0
0%
>kl I LEEL]
0.0 I I I I -20%
S NN TN O ©C O ©Oo 00 Qo oo VT ©o O T oo 0
N NOWOWODOAO DO OO0 d A Jd d N NN
LB R B B L B B I B
Test #
. |NF EFF % Removal == Avg % Removal

Figure 17: cBOD removal, dry weather conditions (1/17 — 2/10).

Primary Testing - cBOD Removal (2/10 - 2/28)

160.0 100%
140.0 90%
120.0 52.1% 80%
70% 3
)
3 1000 60% g
1S 1 )
= 80.0 \ 50% &
n | -
o 40% 3
Q 600 ° o
30% &
40.0
20%
L HL ‘|| mn
0.0 1 0%
T © O O T ®©® O LV © 0O QT ©Oo VT ©®Oo O T a9 O T
N33 32ninsgssennangygxRRER
Test #
I (NF EFF % Removal e Avg % Removal

Figure 18: cBOD removal, dry weather conditions (2/10 — 2/28).

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



7

Page 28 of 51 IZ/"“\“:\}\“
Department of Research and Development \"!"I

[ e

AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

Average TSS and CBOD removal over the course of the study was 68% and 52.1%,
respectively. These rates of removal were maintained over a range of solids and hydraulic
loading rates. Effluent TSS and cBOD averaged 11.3 mg/L and 21.1 mg/L over the course of
the study, respectively. These values are well below permit requirements.

4.2. Waste Volumes

Waste volumes over the course of the study were tracked by the SCADA system, and the
Krohne flow meter on the backwash and solids waste line (see section 2.4). See the figures
below for waste volumes over the course of the study:

Primary Testing - Avg Daily Waste Volume
6% 5.5%
5%
4%
3%

2%

Waste Percentage (%)

1%

0%
[ Solids Waste Volume M Backwash Volume  Total Waste Volume

Figure 19: Average waste rates as a percentage of forward flow, dry weather conditions.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 29 of 51 ZIANR AQUA-AEROBIC
Department of Research and Development A D SYSTEMS, INC.

A Metawater Company

Primary Testing - Daily Waste Percentage

Waste Percentage (%)
=
o
X

4% L/\./N\-\/ L > J

" " " v v Vv 2 Vv 2 v
S A I MR WG A - A A
RIS GRS G SN GO A S GO R
SW% —BW% T™W %

Figure 20: Daily waste percentage under dry weather conditions.

Average daily wasting rates as a percentage of forward flow was 5.5% over the course of the
study (4.5% backwash, 1.0% solids waste). Total wasting rates were proportional with solids
loading, ranging up to 18% of forward flow.

It is important to note that we used our MD-12 AquaStorm™ pilot unit for this study. In the
full scale installation, the hoppers are even deeper than our AquaStorm™ pilot unit by a factor
of 2.5 resulting in even more storage capacity for settled solids. This will decrease the solids
waste in the full scale unit versus the results seen in the pilot.

Secondly, the pilot unit uses a single disk for testing which provides conservative backwash
frequency. When operating the pilot unit as demonstrated during this study, the recovery of
level is limited since the ratio of volume (1 foot operating differential) to the filtration area is
greatly increased in comparison to a full scale installation. The pilot unit used for the testing
has a recovery volume versus filtration area of 1.5 ft3/ft>. In a full scale installation, an
AquaStorm™ Model 108 unit with 24 disks has a ratio of 0.096 ft*/ft2. This is approximately
16 times better, which will allow for the water level to decrease to the original starting level
quicker, therefore resulting in a longer time between backwashes.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 30 of 51

A@A—AEROBIC
Department of Research and Development

SYSTEMS, INC.

A Metawater Company

5. Wet Weather Event Results
5.1. Wet Weather Event #1 (12/18 - 19)

5.1.1. Operating Parameters - Event #1

Table 3: Operating Parameters for Event #1

Flow (gpm) 43
HLR (gpm/ft?) 4

5.1.2. Online Turbidity Data - Event #1

The first flush for event #1 occurred around 8:30 AM local time on 12/18/2021. At this point,
influent turbidity was measured up to 223 NTU. Effluent turbidity ranged from 1.6 NTU to

660 NTU over the course of the event. Figure 21 shows the turbidity readings over the course
of the event.

Event #1, 12/18 - 12/19 - Influent & Effluent Turbidity
250

200
150

100

Turbidity (NTU)

50

0 — M

0.00 2.00 4.00 6.00 8.00 10.00 12.00 14.00 16.00 18.00

Influent Turbidity (NTU) Effluent Turbidity (NTU)

Figure 21: Wet weather event #1 turbidity performance per SCADA data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com

Printed on 4/14/2022



Page 31 of 51

Department of Research and Development

5.1.3.

AR, AQUA-AEROBIC
W SYSTEMS, INC.

A Metawater Company

TSS and CBOD Laboratory Data - Event #1

TSS and CBOD removal over the course of event #1 was significant. Average TSS and
CBOD removal over the course of this event was 66.3% and 55.2%, respectively. Note that
immediately after the first flush, TSS removal was at or above 90%. Towards the end of the
event (after the first flush), the influent was more dilute and TSS/CBOD removal percentage

decreased as expected.

Event #1, 12/18 - 12/19 - TSS Removal

600.0 100%
90%
500.0 c3u 2% @
27 >
= 400.0 AN 70% o
= V 60% &
£ 3000 50% =
A 40% S
wv (]
~ 200.0 30% g
100.0 I I igz )
(]
0.0 ' ' I I I ' [ £ l ' Ler ' LLLTE 0%
N O Nnowmowmo OO O 0000000 00O o o o
NN ~oaNIn~NOWMmOoOWnoOoOoooQoooooQaQoQoQ
OO0 0O - A =" = N AN OO N <N OMNODODO A AN M 1N O
L I B B I B B |
Event Time (hrs)
I Inf TSS Eff TSS  e====9% Removal e===\Neighted Avg % Removal

Figure 22: Event #1 influent and effluent TSS lab data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com

Printed on 4/14/2022



Page 32 of 51
Department of Research and Development

AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

Event #1, 12/18 - 12/19 - cBOD5 Removal

350.0 100%
0,
300.0 90%
80% =
= 2500 70% 3
téﬂ)ZOO.O 55.2%60% g
Y 50% =
g 150.0 40% $
3 100.0 30% S
’ 10%
mnnnmnnE
N O 1N O 1N O N O O O O O O O O O O O O oo o o o o
Nn~hoaNWnMRKQWNnmoWnooQooQooooQoQ Qo
O OO0 e N AN OO N < D ONOOHOTO I AN MM < N O
R I e I TR T o IO B |
Event Time (hrs)
I Inf cBODS Eff cBOD5S % Removal e \\eighted Avg % Removal

Figure 23: Event #1 influent and effluent CBOD lab data.

5.1.4. Backwash and Solids Waste - Event #1

Event #1, 12/18 - 12/19 - Waste Volume

50,000
45,000
40,000
35,000
30,000
25,000
20,000
15,000
10,000

42,900

Volume (gallons)

5,000 250-1% 1600 - 4% 1850 - 4%

0

Solids Waste Volume M Backwash Volume M Total Waste Volume M Influent Volume

Figure 24: Event #1 waste volumes as a percentage of forward flow.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 33 of 51

AN AQUA-AEROBIC
Department of Research and Development W

D,  SYSTEMS, INC.

=
Ny A Metawater Company

5.2. Wet Weather Event #2 (1/16 - 17)

5.2.1. Operating Parameters - Event #2

Table 4: Operating Parameters for Event #2

Flow (gpm) 43
HLR (gpm/ft?) 4

5.2.2. Online Turbidity Data - Event #2

The first flush for event #2 occurred around 7:05 AM local time on 1/16/22. As shown

below, influent turbidity readings were corrupted by solids build up on the probe. Effluent
turbidity readings were never above 30 NTU for the duration of the event.

Event #2, 1/16 - 1/17 - Influent & Effluent Turbidity

600

[
o
o

N
o
o

Turbidity (NTU)
N w
o o
o o

=
o
o

o

0.00 5.00 10.00 15.00 20.00 25.00 30.00

Influent Turbidity (NTU) Effluent Turbidity (NTU)

Figure 25: Wet weather event #2 turbidity performance per SCADA data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com

Printed on 4/14/2022



Page 34 of 51 AAR AQUA-AEROBIC
Department of Research and Development " B/ SYSTEMS, INC.

A Metawater Company

5.2.3. TSS and CBOD Laboratory Data - Event #2

TSS and CBOD removal over the course of event #2 was significant. Average TSS and
CBOD removal over the course of this event was 73.1% and 61.3%, respectively. Note that
immediately after the first flush, TSS removal was at or above 90%. Towards the end of the
event (after the first flush), the influent was more dilute and TSS/CBOD removal percentage
decreased as expected.

Event #2, 1/16 - 1/17 - TSS Removal

140.0 100%
0,
120.0 0%
73.1% 80% _
__100.0 70% g
-
= 80.0 60% £
£ 50% =
£ 60.0 40% §
40.0 30% g
20.0 20% i}
| LLLL L
O O O O O O O 0O 0O 0O 0O 0O 0O 0O 0O 00O 0O o o o o o
5865565568555 68655556855656868859
NN <N O NN O A AN NN ON0OOOO d NN <
™ AN AN AN AN N
Event Time (hrs)
I Inf TSS Eff TSS  e====% Removal e==\Neighted Avg % Removal

Figure 26: Event #2 influent and effluent TSS lab data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 35 of 51

AQUA-AEROBIC
Department of Research and Development

SYSTEMS, INC.

A Metawater Company

Event #2, 1/16 - 1/17 - cBOD5 Removal

500.0 120%
450.0
400.0
350.0
300.0
250.0
200.0
150.0
100.0
50.0
0.0

100%

80%
61.3%

60%

40%

cBOD5 (mg/L)
Percent Removal

20%

0%

5.00 [e—

1.00 M=
2.00 Fw——
3.00 f——
6.00 =
7.00 '
8.00 ™
9.00 ™=
10.00 ™=
11.00 ™=
12.00 ™=
13.00 ™
= 14.00 ™
15.00 ®
16.00 ®
17.00 ®
18.00 *
19.00 *
20.00 !
21.00 !
22.00 !
23.00 *

24.00

Event Time (hrs)

I Inf cBOD5S Eff cBODS % Removal  e==\Neighted Avg % Removal

Figure 27: Event #2 influent and effluent CBOD lab data.

5.2.4. Backwash and Solids Waste - Event #2

Event #2, 1/16 - 1/17 - Waste Volume

70,000

61,925

60,000

50,000

40,000

30,000

Volume (gallons)

20,000

10,000 4450 - 7% 5094 - 8%
643 -1%

0

Solids Waste Volume M Backwash Volume M Total Waste Volume M Influent Volume

Figure 28: Event #2 waste volumes as a percentage of forward flow.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 36 of 51

AR, AQUA-AEROBIC
Department of Research and Development W

D,  SYSTEMS, INC.

NN\ =7
Nz A Metawater Company

5.3. Wet Weather Event #3 (2/2 - 3)

5.3.1. Operating Parameters - Event #3

Table 5: Operating Parameters for Event #3

Flow (gpm) 43
HLR (gpm/ft?) 4

5.3.2. Online Turbidity Data - Event #3

The first flush for event #3 occurred around 2:00 AM local time on 2/3/2022. At this point,
influent turbidity was measured up to 280 NTU. Effluent turbidity ranged from 15 NTU to 63

NTU over the course of the event. Figure 29 shows the turbidity readings over the course of
the event.

Event #3, 2/2 - 2/3 - Influent & Effluent Turbidity

300
250
200
150

100

Turbidity (NTU)

50 [

>

0.00 5.00 10.00 15.00 20.00 25.00

Influent Turbidity (NTU) Effluent Turbidity (NTU)

Figure 29: Wet weather event #3 turbidity performance per SCADA data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 37 of 51 AAR AQUA-AEROBIC
Department of Research and Development " B/ SYSTEMS, INC.

A Metawater Company

5.3.3. TSS and CBOD Laboratory Data - Event #3

TSS and CBOD removal over the course of event #3 was significant. Average TSS and
CBOD removal over the course of this event was 84.5% and 66.3%, respectively. Note that
immediately after the first flush, TSS removal was at or above 90%. Towards the end of the
event (after the first flush), the influent was more dilute and TSS/CBOD removal percentage
decreased as expected.

Event #3, 2/2 - 2/3 - TSS Removal

400.0 100%
90%
80%
70%
60%
50%
40%
30%
20%
10%
0%

350.0
300.0
250.0
200.0

TSS (mg/L)

150.0

Percent Removal

100.0
50.0
0.0

o o o
Q Q Q
o n ©

Event Time (hrs)

13.00 e——

8.00
9.00
10.00
14.00 fe—
15.00 -

I Inf TSS Eff TSS  e====% Removal e==\Neighted Avg % Removal

Figure 30: Event #3 influent and effluent TSS lab data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 38 of 51 { AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

? A Metawater Company

Event #3, 2/2 - 2/3 - cBOD5 Removal

900.0 100%
14
800.0 80%
700.0 =
— 60%
S 600.0 ° 3
£ 5000 40% SE:’
§4oo.o 20% *qg)
@ 300.0 O
5} 0% (]
200.0 e
oo L LplEkenb b ELE] L1 ™
0.0 B
n O N O N O 1N O O O O O O O O O O o o o o o o
NIhWhNOANMKNOMNMONMOOQQQQaQoQ9 oSS oa9aQ
O OO d d d . N AN OO N < 1D OO O A AN NN < W
D I B I B B o |
Event Time (hrs)
I Inf cBODS Eff cBOD5S % Removal e \Weighted Avg % Removal

Figure 31: Event #3 influent and effluent CBOD lab data.

5.3.4. Backwash and Solids Waste - Event #3

Event #3, 2/2 - 2/3 - Waste Volume

60,000
54,175
50,000

40,000

(gallons)

30,000

Volume

20,000
11307 - 21%

9830 - 18%

10,000
1477 - 3%
0

Solids Waste Volume M Backwash Volume M Total Waste Volume M Influent Volume

Figure 32: Event #3 waste volumes as a percentage of forward flow.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 39 of 51

AR, AQUA-AEROBIC
Department of Research and Development W

D,  SYSTEMS, INC.

NN\ =7
Nz A Metawater Company

5.4. Wet Weather Event #4 (2/17 - 18)

5.4.1. Operating Parameters - Event #4

Table 6: Operating Parameters for Event #4

Operating Parameters Values
Flow (gpm) 43
HLR (gpm/ft?) 4

5.4.2. Online Turbidity Data - Event #4

The first flush for event #4 occurred around 6:00 PM local time on 2/17/2022. At this point,
influent turbidity was measured up to 205 NTU. Effluent turbidity ranged from 8 NTU to 73

NTU over the course of the event. Figure 33 shows the turbidity readings over the course of
the event.

Event #4, 2/17 - 2/18 - Influent & Effluent Turbidity

400
350
300
250
200

150

Turbidity (NTU)

100

50 -Ijkuu

0.00 2.00 4.00 6.00 8.00 10.00 12.00 14.00 16.00

Influent Turbidity (NTU) Effluent Turbidity (NTU)

Figure 33: Wet weather event #4 turbidity performance per SCADA data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com

Printed on 4/14/2022



Page 40 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

? A Metawater Company

5.4.3. TSS and CBOD Laboratory Data - Event #4

TSS and CBOD removal over the course of event #4 was significant. Average TSS and
CBOD removal over the course of this event was 77.8% and 60.2%, respectively. Note that
immediately after the first flush, TSS removal was at or above 90%. Towards the end of the
event (after the first flush), the influent was more dilute and TSS/CBOD removal percentage

decreased as expected.

Also note that for this wet weather event, the first 6 sample bottles were composited into a
single influent and effluent sample for lab analysis. This change in sampling protocol is
reflected in the weighted TSS and CBOD removal averages.

Event #4, 2/17 - 2/18 - TSS Removal

400.0 100%
90%
80%
70%
60%
50%
40%
30%
20%
10%
0%

350.0
300.0
250.0
200.0
150.0
100.0
50.0
0.0

TSS (mg/L)
Percent Removal

o
n
)

o
Q
<
T

o
Q
)

ime (hrs)

0.25 [—
0.50 [—
0.75 [—
1.00 [e—
1.25 [e—
1.50 [e—
1.75 [e—
2.00 [fem—
2,50 [—
3.00 [e—
6.00 L]
7.00 [e—

8.00 [
9.00 =
10.00 ™=
11.00 ™
12.00 ™
13.00 ™=
14.00 ™
15.00 ™
16.00 f—

Event

I Inf TSS Eff TSS  e====% Removal e==\Neighted Avg % Removal

Figure 34: Event #4 influent and effluent TSS lab data.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 41 of 51

1\ AQUA-AEROBIC
Department of Research and Development \

SYSTEMS, INC.

A Metawater Company

Event #4, 2/17 - 2/18 - cBOD5 Removal

450.0 100%
400.0 _ 90%
350.0 80% _
—_ ©
%0300.0 60.2%70% 3
0,
£ 2500 60% 5
8 200.0 s0% 2
g8 40% G
@ 150.0 30% o
100.0 0%
LELELEED |
0.0 l l Le eeorer 0%
N O N O N O N O OO OO0 OO0 OO0 00O O o o o o o
NMNSANNANSONSNSS5S5S58658585556869989
O OO0 d d N AN NN TN ONOOOO A AN MM N O
R I e B e B o IO B B o |
Event Time (hrs)
I Inf cBODS Eff cBOD5S % Removal e \Weighted Avg % Removal

Figure 35: Event #4 influent and effluent CBOD lab data.

5.4.4. Backwash and Solids Waste - Event #4

Event #4, 2/17 - 2/18 - Waste Volume

60,000

47,958

50,000

40,000

(gallons)

30,000

Volume

20,000

10,000 7516-16%  8707-18%

1190 - 2%
0

Solids Waste Volume M Backwash Volume M Total Waste Volume M Influent Volume

Figure 36: Event #4 waste volumes as a percentage of forward flow.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 42 of 51

AR, AQUA-AEROBIC
Department of Research and Development W

D,  SYSTEMS, INC.

NN\ =7
Nz A Metawater Company

5.5. Wet Weather Event #5 (2/21 - 22)

5.5.1. Operating Parameters — Event #5

Table 7: Operating Parameters for Event #5

Flow (gpm) 65
HLR (gpm/ft?) 6

5.5.2. Online Turbidity Data - Event #5

The first flush for event #5 occurred around 10:00 PM local time on 2/21/2022. At this point,
influent turbidity was measured up to 100 NTU. Effluent turbidity ranged from 4 NTU to 23
NTU over the course of the event. Figure 37 shows the turbidity readings over the course of

the event.

Event #5, 2/21 - 2/22 - Influent & Effluent Turbidity

120
100
80
60
40
20 w
0
0.00 2.00 4.00 6.00 8.00 10.00 12.00 14.00 16.00 18.00 20.00

Turbidity (NTU)

Influent Turbidity (NTU) Effluent Turbidity (NTU)

Figure 37: Wet weather event #5 turbidity performance per SCADA data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 43 of 51
Department of Research and Development

AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

5.5.3. TSS and CBOD Laboratory Data - Event #5

TSS and CBOD removal over the course of event #5 was significant. Average TSS and
CBOD removal over the course of this event was 77.3% and 70.9%, respectively. Note that
immediately after the first flush, TSS removal was at or above 80%. Towards the end of the
event (after the first flush), the influent was more dilute and TSS/CBOD removal percentage
decreased as expected.

As with wet weather event #4, the first 6 sample bottles were composited into a single

influent and effluent sample for lab analysis. This change in sampling protocol is reflected in
the weighted TSS and CBOD removal averages.

Event #5, 2/21 - 2/22 - TSS Removal

80.0 100%
70.0 90%
80%

60.0 S

. 70% 3

%0 50.0 60% g

£ 50% =

K 0% 5

(8]

- 30% S

[a '

20%
10%
0%

40.0
30.0
20.0
10.0
0.0

O 0o 0099

S dSmaoS

5 S i A NN Moe SN

Event Time (hrs)

10.00 'See—
11.00 [e—
12.00 [e—
13.00 fe—
14.00 [—
15.00 [e——

0.25
0.50
0.75
1.00
1.25
1.50
1.75
6.00
7.00

I Inf TSS Eff TSS  e====% Removal e==\Neighted Avg % Removal

Figure 38: Event #5 influent and effluent TSS lab data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 44 of 51
Department of Research and Development

AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

Event #5, 2/21 - 2/22 - cBOD5 Removal

160.0 90%
140.0 80%
1200 7% 5

- 0,
™ 100.0 60% 9
S 50% @
o 800 o«
o 40% €
(O]
% 60.0 30% g
o I I I I I I | | | I -
20.0 I 10%
00 LLLLL
n O n O N O I O O O O O O O O O O O O o o o o
NN ~NOo NN/ QWMmoONnoOoOoQooooQo0oQQQQ
O O O + o =+ = N N N N < 1D OO0 O O - N M < 0
D I e B B o B o B o |
Event Time (hrs)
I Inf cBODS Eff cBOD5S % Removal e \Weighted Avg % Removal

Figure 39: Event #5 influent and effluent CBOD lab data.

5.5.4. Backwash and Solids Waste - Event #5

Event #5, 2/21 - 2/22 - Waste Volume

18,000

16,196

16,000
14,000
12,000
10,000

8,000

Volume (gallons)

6,000
4,000

2,000 221-1% 471-3% 691-4%

0

Solids Waste Volume M Backwash Volume M Total Waste Volume M Influent Volume

Figure 40: Event #5 waste volumes as a percentage of forward flow.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 45 of 51

AQUA-AEROBIC
Department of Research and Development

SYSTEMS, INC.

A Metawater Company

5.6. Wet Weather Event #6 (2/22 - 23)

5.6.1. Operating Parameters - Event #6

Table 8: Operating Parameters for Event #6

Flow (gpm) 65
HLR (gpm/ft?) 6

5.6.2. Online Turbidity Data - Event #6

The first flush for event #6 occurred around 10:30 PM local time on 2/22/2022. At this point,
influent turbidity was measured up to 275 NTU. Effluent turbidity ranged from 7 NTU to 100

NTU over the course of the event. Figure 41 shows the turbidity readings over the course of
the event.

Event #6, 2/22 - 2/23 - Influent & Effluent Turbidity

Turbidity (NTU)
w
8

200
100
W " " _Ao\L
0
0.00 2.00 4.00 6.00 8.00 10.00 12.00 14.00
Influent Turbidity (NTU) Effluent Turbidity (NTU)

Figure 41: Wet weather event #6 turbidity performance per SCADA data.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com

Printed on 4/14/2022



Page 46 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

A Metawater Company

5.6.3. TSS and CBOD Laboratory Data - Event #6

TSS and CBOD removal over the course of event #6 was significant. Average TSS and
CBOD removal over the course of this event was 68.7% and 67.6%, respectively. Note that
immediately after the first flush, TSS removal was at or above 80%. Towards the end of the
event (after the first flush), the influent was more dilute and TSS/CBOD removal percentage
decreased as expected.

For this wet weather event, the first 12 sample bottles were composited into two larger
influent and effluent samples for lab analysis (bottles 1-6 for composite #1, bottles 7-12 for
composite #2). This change in sampling protocol is reflected in the weighted TSS and CBOD
removal averages.

Event #6, 2/22 - 2/23 - TSS Removal

300.0 100%
90%
250.0 80%

\ 8 - 5
—~ 200.0 0% 3
3 \ / 60% £
£ 150.0 50% =
2 0% g
o
100.0 30% 5
o
50.0 I I I 20%
LELLELLRERLEELED [ o
N O 1N O N O N O O O OO0 0 0O 00 OO0 0O O o oo o o
NN ~oaNW;nMRKNOQWMOoONOOoOoOooQQoQoQooQoQo0CoQ
OO0 O d - d A N AN OO TN OO I N MM 1D O
R IR R B IO B B o |
Event Time (hrs)
I Inf TSS Eff TSS  emm===9% Removal  e==\\eighted Avg % Removal

Figure 42: Event #6 influent and effluent TSS lab data.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 47 of 51

ZIAR  AQUA-AEROBIC
Department of Research and Development L N

SYSTEMS, INC.

A Metawater Company

Event #6, 2/22 - 2/23 - cBOD5 Removal

140.0 100%
0,
120.0 90%
e 80%
~ 100.0 TN 0% S
= <)
£ 800 60% E
Py 50%
CD) 60.0 40% §
T 400 \ 30% @
20.0 20%
) I ' 10%
00 Leenhb
N O 1N O N O N O O O O 00 O 00 OO0 0 O o oo o o
NA~NSOANMNONMOMNSSS9885668899 9
O 0O O - A A N AN OO TN OMNNOOODODO T NN 1D O
R I e B e B o IO B B o |
Event Time (hrs)
I Inf cBODS Eff cBOD5S % Removal e \Weighted Avg % Removal

Figure 43: Event #6 influent and effluent CBOD lab data.

5.6.4. Backwash and Solids Waste - Event #6

Event #6, 2/22 - 2/23 - Waste Volume

60,000

48,026

50,000

40,000

(gallons)

30,000

Volume

20,000

10,000 4809-10%  5575-12%

765-2%

0

Solids Waste Volume M Backwash Volume M Total Waste Volume M Influent Volume

Figure 44: Event #6 waste volumes as a percentage of forward flow.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 48 of 51
Department of Research and Development

I

lll Q

\\ AQUA-AEROBIC
SYSTEMS, INC.

A Metawater Company

5.7. Overall Wet Weather Performance

The following results summarize the performance of the pilot unit during the six (6) wet
weather events evaluated during the study. Table 7 displays the pilot unit’s average
performance over the course of the six events:

Table 9: Average Wet Weather Performance, MD-12.
Weighted Average Weighted Average HLR

TSS Removal % CBOD Removal %  (gpm/sf)

Event #1 (12/18-19) 66.3 55.2 4
Event #2 (1/16-17) 73.1 61.3 4

Event #3 (2/2-3) 84.5 66.3 4
Event #4 (2/17-18) 77.8 60.2 4
Event #5 (2/21-22) 66.3 55.2 6
Event #6 (2/22-23) 68.7 67.6 6

Wet Weather CBOD, TSS Removal

90 7

80 6

70

60 >

50 4

Percent Removal HLR (gpm/sf)

40 3

30 5

20

10 !
0 0

1 2 3 4 5 6

Event #

mmmm \Weighted Average TSS Removal % mmmm Weighted Average CBOD Removal % e HLR (gpm/sf)

Figure 45: Overall wet weather CBOD, TSS removal for HCWWTA pilot.

The data above shows the pilot unit achieved excellent TSS and CBOD removal across all
six wet weather events, and this performance was maintained even for higher hydraulic
loadings up to 6 gpm/ft? of filtration area.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 49 of 51 AQUA-AEROBIC
Department of Research and Development SYSTEMS, INC.

. A Metawater Company

6. Conclusions

The results of this pilot study indicate that AquaStorm™ PCMF technology, with nominal 5-
micron rated OptiFiber PF-14 media, achieved excellent performance for advanced primary
and peak wet weather treatment in a dual-use application.

Under dry weather conditions, the filter achieved TSS and cBOD removal rates of 68% and
52.1%, respectively. This was achieved without the use of coagulant for solids precipitation,
and was achieved at a range of hydraulic loading rates ranging up to 6 gpm/ft2. This level of
performance was achieved with a modest average total wasting rate of 5.5% of forward flow.

The pilot unit achieved similar levels of TSS and CBOD treatment over six different wet
weather events, also without the use of chemical pre-treatment. Discrete sampling showed
the filter was able to achieve excellent TSS removal efficiencies (>80%) immediately after
the first flush. This level of performance was also achieved with modest wasting rates,
although it is worth noting that backwash rates are expected to be lower for a full scale
installation compared to the pilot unit.

Based on the pilot study results, it is recommended that the wet weather AquaStorm™ filter
be designed at a maximum peak solids loading rate of less than 15 Ibs/ft?day for a peak hour
flow condition or up to 6.5 gpm/ft?> for peak hour flow condition as long as the solids
concentration is less than 15 Ibs/ft>/day. Under dry weather conditions, it is recommended to
limit hydraulic flux to 4 gpm/ft? and solids loading to less than 10 Ibs/ft?/day. By keeping the
loading to the recommended maximum design conditions, this will reduce the backwash
frequency during the higher solids events.

Aeration & Mixing | Biological Processes ‘ Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 50 of 51 ZAR AQUA-AEROBIC
Department of Research and Development \\Q,‘,' SYSTEMS, INC.
[ [z ® A Metawater Company

Appendix A - Lab Data

Laboratory data from MicroBac Laboratories, Incorporated can be provided upon request for
both dry weather and wet weather events.

Aeration & Mixing | Biological Processes | Filtration ‘ Membranes | Oxidation & Disinfection | Process Control | Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com
Printed on 4/14/2022



Page 51 of 51
Department of Research and AQUA-AEROBIC

Development SYSTEMS, INC.

2 A Metawater Company
s
Median Media Effluc High Averas Medi i
A t ge an Ea ) k2 Fol G ati
Typical File Flow 2w B Interr  Yolu Conditic BWIS re 3C
Recore  er il al S i - Yol

g me
Comst  Ratio  [gal]  SC Ratio
5 [

121512021 0 ] 053 5306 0 6181
223021 4l 353 203 2 T4 ATOISES 000354 0535 BESE3 0 BIET
125002021 240 6.27 613 L4 701 TA0 E&E | 540 540 554 G40 53 TIIEL | 251 23 368 04 1 212 23 32 10 WA 275 04% 2 TE AESW042 0000533 053% 6383 0 75
12632021 240 647 645 053 630 T04 650 540 540 551 540 53 TRUES 28 142 261 51 67 121 23 30 2 20 318 04% 3 53 BE3ESTS 000033 0533 645 [ 2.5
Wa0zz | E40 il £.63 053 686 T04 663 540 540 552 540 MDIWOL TSR 251 224 60 45 96 238 a0 ] En B0 674 09% [ 5.5 1316365 000633 0536 1326 0 1.5
U2iz0zz 60 515 535 ITe 663 653 651 13 540 543 07 WDIWOL 13556 @51 1221 1810 @4T 2.8 244 2 30 4 20 N6 06% 0 6.4 0 i 053 6306 0 231
WoEneE | 04 502 533 329 BNl 622 600 10 435 10 0.1 [ 100 202 | GETe SO0 2eSs 120 | 214 23 30 B 2 21 21 2 20 553315 0035561 0538 15 0 0833
V2022 146 [AE) 5.63 144 B47 ET6 B4 5E 247 340 12 [ 21656 15 3060 502 138 1.2 204 23 32 5 LI = Y- 2 5.9 4EE42T 000203 0535 1642 0 4033
M2z 232 615 £.03 136 B76 ES2 BT 266 212 540 324 10 31826 126 TET 1364 154 2] a7 ar 30 10 153 247 0% 4 s4 STEIE 0002303 0535 2867 0 8967
M3E02E 136 5.63 5.65 140 672 BTG B6T 0.2 ME 21 08 BDANOL 1316 052 WET 2505 660 6.0 16 25 a7 7 e 156 2% 2 13 4280313 0003256 0536 1563 0 5893
Hatzozz 125 551 575 18T 612 6E5 662 65 M1 10 W0 HDIWOL E315 052 4040 5010 2207 a0 [ 31 32 [ 5 4t 50% 4 06 5400521 0003 055 1085 0 4TS
Vis2022 00 JOKA TN 145 BI0 6S2 616 03 BEEE  S3T 00 mOKND i TEEw 5003 SO011 1r 0.4 208 BEEE ANUKY 0 wAEx O §Emn [i axan [i TOM/MD | 0538 0 [ [
Wez022 17 663 E.65 093 651 ET2 640 322 | 430 442 435 [ 46026 200 4226 SO0 2087 9.2 214 3 33 1 56 Se1 12% 2 7.0 4491973 0000376 0535 135 0 1332
Wme0zE 24 £.26 621 113 643 653 633 305 303 438 228 21 43582 141 4885 5012 4411 5.3 a1 23 32 L1l 13 280 0% 4 50 65062 0001996 0533 5025 0 GEET
MEE02E 240 6.24 6T 115 648 661 635 234 A9 G40 923 a1 41346 137 3555 5012 124 5.0 a6 28 3 1o 225 05% 3 46 S4.65417 0002023 0536 3692 0 TAGT
MatE02E B0 631 6.23 100 B45 653 658 950 G0 940 350 a2 4756 153 2IT6 SO0 SAd 5.4 8.3 2 a& 10 Wi pd2 05% 3 45 B191563  000R4 053 3508 0 8167
1EE0EE 240 £33 627 100 B4l 646 B34 558 353 440 421 MDAWD! SEO06 181 1541 SO AT 53 EX) Eo 3 1 15 @8 085% 4 5.5 5233375 000M3Z 053 STAE 0 8417
wavzoez 240 £.30 £.23 100 633 643 B25 430 430 442 430  HOWOL B13M 200 52E 1062 240 5.6 EX) 23 32 1 M4 257 04x 4 57 TE034TI  OODIZE1 | 0535 5135 0 7E3s
weR0RE 123 558 5.33 155 644 BS54 B34 228 4G0 433 413 BDIWOL SITT0 200 1443 5011 236 5.6 a0 2 [ 23 155 05% 2 48 3ATE20F 0001251 0535 2105 0 4667
Wes022 0.0 532 5.32 00l 632 636 B23 03 BEEE 10 o0 [ 0 HEMH 3003 3504 2505 5.3 .0 BESR ANUMD 0 meR® 0 #asn 0 pr 0 #OMMD | 0538 0 [ [
Wedie0ze 0.0 5.52 5.2 000 624 62T BE0 03 BEEE 10 o0 [ 0 #EM 291G 5012 2164 46 4.3 BESR ANUML 0 meRs 0 #sn 0 pr 0 #OMIO! | 0536 0 [ [
nesiEnzE 04 535 532 002 B0 B13 B04 10 433 10 0.1 [ 1000 204 | 3040 4422 2213 5.6 a2 HEHR HNUMI 0 #HE® 0 0.0% i it 0 [} 0535 2667 0 [
wERR0ZR 152 £.00 607 160 E15 £33 EO0D 275 430 440 423 [ 33346 200 2065 S012 144 103 6.1 50 32 7 13 138 05% 1 &0 4373542 0.00MZ | 0538 5417 0 5.7
WIMR0Z2 233 640 £.35 101 65T 643 B2 430 430 442 430 42 BIE34 200 246 452 54 0oz ¥ ¥ . ¥ 23 32 1 0z 384 06 4 B0 BITE2S 000137 0535 S133 0 1042
1WeR022 &5 £.38 £.36 101 653 630 623 160 430 433 03 [ 22755 200 48 332 64 2.3 123 02 s48% 10F  48% 26 a2 35 15 840 7% 2.4 30 ] 5 WE 263 2% 0 5.2 0 [ 0535 2825 0 .08
WeNe0EE 0.0 223 216 076 638 646 654 03 BEEE 10 o0 [ 0 2T R 16.5 10.8 0.4 05 05 atox [ HREE A0V SEEE 0 #0000 0 HDNEL RO BESR ANUMD 0 meR® 0 #asn 0 e 0 HOMMO! | 0536 0 [ o
WAR0EE 0.0 2z Exn 013 623 635 613 03 BEEE 10 o0 [ 0 wHAn 145 153 131 0.4 05 04 36.3% [ HRIE WO SRR 0 HOIYI0L 0 WD RDID BIEER ANUMY 0 BEEE 0 #EEn 0 unan 0 wONIO | 05 0 [ [
vIvE022  16S 652 651 032 622 BST 535 302 430 441 424 [ 43223 200 447 s07 137 5.4 304 04 ESEX 3336 T.9% 26 2 154 s 2361 B&% 70 31 33 s BT 435 10% Fl 65 8670208 0002006 0535 006 0 nir
aMz0zz | 233 645 645 101 613 623 B 430 430 449 430 42 BIS03 200 02 018 256 M4 233 31 TI4Y | 3ETE E0% 26 32 e 10 3193 5.2% 0.4 30 32 il 24 432 08% 4 E6  TEABAT  0ODIETE 0535 12t 01233
222022 240 657 655 058 623 BS0 G5 430 430 449 430 42 B33 200 4TE 951 1.2 155 340 52 BO% B0 98% 26 2 [ 5236 8BS 0.5 30 32 26 55 T4E  12% 4 TA o B28146 0001341 053F 131 0 1332
aeatz0ze A1 6.60 666 115 624 633 Gd6 430 430 442 430 42 G235 EOD 643 1911 233 253 565 124 9% 9254 5% 26 e 5 6003 151 &0 a0 ] 43 93 285 20% 3 65 5607E3 000255 0536 2665 0 9167
a0z 6.2 B2 £.06 15 623 643 53T M3 4E0 433 0F [ 2tz | @00 1zl ik &1 4.0 B0 0@ 6T3% @66 41 26 Bl 1 S FETRN-E2) 2.4 31 3 164 15% 0 13 0 [ 055 1L 0 1Es
2502022 00 251 2.28 035 BN 625 B0 03 BEEE 10 i [ i nmam 73 0.6 53 0.4 [y 05 354% [i auEE w00 BREE 0 000l 0 #ONAO RO BEEE ANUMY 0 wAEx O §Emn i axan i TOMM | 0538 0 [ [
2612022 0.0 208 2.08 00 533 537 532 03 BEEER 10 0.0 0 b AN 26 &4 0.7 2.1 03 92E% [ mnEE R0 BEEE 0 ROI0L 0 WD RO nEmE ANUMY 0 wmmm 0 nwEn 0 awn 0 HOM/ | 0538 0 [ [
a0z 61 612 E.06 159 E43 644 5T SEE 553 S50 533 MDD 508904 281 13d 381 at 158 9% 04 2TE% 1262 25% 3 a0 43 13 1087 2% 1] 34 [ 57 W 05% 2 6.2 ALNM3E4 0000305 0535 56T 0 475
a0Bt20zE 234 6.33 £.33 107 651 BM 63 BLS 615 660 Ged  BDIWOL G660 286 303 708 4z al 152 21 T06% | 2104 24% 24 a0 G 1 174 2 a EE) a2 2 N 330 04% 4 54 TAGATIZ 0000865 053 6TL3E 0 2.25
aeatz0ze 2da 650 645 051 B45 663 636 650 650 B61 BSO 64 33534 G0 @33 G 41 a0 15E 24 6l4% 22 25% En a0 15 1338 2% 27 E 3 2 2o 315 04% 3 64 TLTIEA 000063 055 TS.ET 0 &ar
arie0ze 235 655 651 075 B4l BA2 625 BED | 650 BED  BSO £4 HET | 502 214 414 a1 0T 10 21 S0dx 2ETe @Ak es a0 107 15 2501 25% 123 Eo ] 1 o 3T 04x a B1  TRATOSS  0O0033T 0535 &TS [T
arzozz 81 643 651 07 640 E6T  E25 221 B45 653 08 [ 1465 301 63 284 16 2.0 05 02 s80% 1084 3A% 25 30 ar 15 674 21 156 30 ] 5 37 a0 13% 2 16 GEESIZS  OOONEE 0535 2542 0 1335
arge02e 00 HOMOL HNUN HMUM! 584 620 BT 05 #EER 10 o0 [ [1 E2 T 8.3 14 0.4 0.4 05 8TE% [ HBEE A0 EEE 0 #0000 0 HDNAOL RDIND BESR ANUMI 0 weR® 0 #asn 0 fr 0 HOMMD | 053E 0 [ [
arae02e 00 HOM/OL HNUN HWUM! 576 ETE OGS 05 #EEm 10 o0 [ 0 wn i [iE] [iX] 0.4 05 03 e [ HBEE M0N0 EEE 0 #0000 0 HDNAOL RO BESR ANUMI 0 meE® 0 #aEn 0 e 0 HOMMD 0538 0 [ [
ae0EE 163 607 5.6 183 58T 6N 5T 158 23 230 24 [ 2EH35 104 | 335 5@ e 3 505 04 54T TaR 35% 26 - 2] 613 2% a5 ] En [ B3 08k 2 S6  404104E  DODITE1 0536 2067 0 5083
eHSIE0ZE 240 6.20 615 135 B21 634 B0S | 255 255 540 32E 21 41503 154 561 s00 45 13T 437 25 454% 1371 53% 24 a0 51 E 105 2% 2.5 23 3z 10 44 263 06 4 42 TEADEZS 000853 053 4105 0 525
262022 240 £33 £.23 114 622 62T EIE 330 330 341 530 52 ATS2 | 153 515 83% 54 156 402 27 S04 1M 56X 24 a0 BT 21 1413 5.0% 153 28 3 1 131 233 06X 3 47 S3MIM 000MS | 0538 53 [ 3
022 233 653 655 123 626 £35 616 355 355 533 336 32 55485 180 SEE 162E BN 271 62T 33 SEEY TEE0  138% 27 YRR L] El 6552 3% 2.2 30 32 3% 38 078 13% 5 B TASTEIS  OO0MA1 053 2292 0 25
ansR0ee 83 .66 6T 062 623 B33 GME 183 526 5B 03 [ 26046 244 144 283 ES 42 B4 02 WA 2354 08% 2 3 Bl 5 2,213 L 73 30 2 41 BB 24% 2 56 2513646 0000865 0535 T3 0 1828
a0z 0.0 HOMOL HNUNY HHUM! 64 622 603 05 #EER 10 o0 [ 0 HAN 65 15 [ 0.4 [ 05 959% o HBEE A0V EEE 0 #0000 0 HDNOL RO BESR ANUML 0 meRs 0 #esn 0 pri 0 HOMD! | 0536 0 [ [
aaniEnza 00 HOMDL U HWUM 5E2 A5 563 05 BEER 10 o0 [ 0 w0 (13 15 0.4 04 05 5E% [ HRIE WO SRR 0 HOIYI0L 0 WD RDID! BIEER ANUMY 0 BEES 0 #EEn 0 nnun 0 wONIO | 053 0 [ [
2212022 184 5.35 557 138 538 623 515 120 154 12 145 [i W05 | 07 255 4TH X 6 193 03 E23% B2 6% 26 a0 3 &1 a1 25% 35 23 34 7 [ B LR Y ] 2 21 2485417 0006 0535 442 0 53T
22302022 240 £.23 .16 138 BA3 630 E02 | 239 233 ESE 154 1 3435 1N 365 1851 108 3 BB 52 BA® 5731 fix a7 32 a0 1% 3M3  9.2% 0.3 23 32 23 B3 643 13% s 43 TIETE04 0002092 053 083 0 1775
202302022 240 637 637 16 622 636 604 505 505 EES | ART 42 72453 234 230 6AT 141 153 314 88 50N 5536 49% 26 Bl 116 12 3043 4.2% &6 23 ] i} 20 433 O0% 4 6.3 ATEE04Z 0000656 0535 W0TE 0 %S
2/2412022 236 6.26 613 100 630 658 B25 450 450 440 450 42 BT3RO0 M5 224 a5 [Al 06 54 4Rt 1330 23% B4 23 50 EE) 1073 1T% 13 ar ] i} W3 257 4% 4 42 ATSEETI DODOTM 0536 SAT5 0 8an
@izsiz0zz T 5.23 6.21 050 615 630 533 133 430 433 07 [ 12663 @00 124 133 &3 EXl a3 02 TA% 33 4Tk 26 Bl 16 @5 515 2.6% EX3 a0 31 5 a1l 415 2w 1 1E 2357307 000NE3  05FE 1875 0 15T
242602022 00 JOK/D TRUM TWUM! E00 BODS 536 05 mEmm 10 0.0 [ 0 zpam Az 0.5 [E] 0.4 [ 05 953% [i auEE wONOD ZEEE 0 ] [ eI a T BEWR ANUKY 0 wAEx O §eEmn [i axan i TOW/MD | 0538 0 [ [
222022 0.0 HOM/OL HNUM 1 | HWUMI 574 530 5T 05 fEgE 10 o [ 000 REER TERA% 35 65 0.3 [ 0 1 [ #RIE ROVOL RIS 00 ROV 00 HONAL RO RERR ANUML 0 feRt 0 #een 0 A 0 HOM/OL | 0538 0 [ [
2leake022 1A 627 £.20 530 £33 102 532 BAE 56 508 430 440 42 0 mEE® 20 156.8% 249 66 43 a 0 1 1196 27% 245 S05 410 213 03T 00 EX 1B 2308 3318 6 103 1643 0.004 1 E.262  26ETI08 | 0.00060F 0535 I133 0 SIET

Aeration & Mixing ‘ Biological Processes ‘ Filtration ‘ Membranes ‘ Oxidation & Disinfection ‘ Process Control ‘ Aftermarket & Customer Service

6306 N. Alpine Rd. Loves Park, IL 61111-7655 p 815.654.2501 f815.654.2508 www.aqua-aerobic.com



Appendix III: Schedule for CD Compliance - Signal

Mountain WWTP

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page BB



H
%

2wy

Schedule for CD Compliance - Signal Mountain WWTP

CD Required

Consent Decree Requirement Deadline De'l')‘;‘:;asb'e 2023 2024 2025 2026 2027 2028 2029 2030 2031 2032 2033 2034 2035 2036 2037 2038 2039 2040 2041 2042 2043 2044 2045
(Months)
1 |Effective Date 0 7/15/2024 YA
2 Remediation Plan 2 9/15/2024 [ |
3 |sompletion of Gonsiruction Remediation 62 9/15/2029 [
4 |WWTP Optimization Plan 75 10/15/2030 [
[ |
5 |NPDES Permit Modification TDEC Submittal 78 1/15/2031
6 |NPDES Permit Modification TDEC Review 84 7/15/2031 [ |
7 |Completion of Construction Optimization 111 10/15/2033 [ ]
8 |Diversion around WWTP
Max of 7 days per month (12-month rolling I
3l average) 120 7/15/2034
Max of 5 days per month (12-month rolling 180 7/15/2039 o
average)
c Eliminate WWTP Diversion around Biological 240 7/15/2044 W
Treatment
s, Hamilton WWTA Consent Decree Program

Signal Mountain Remediation Plan ‘JA\ENGINEERING
4 Page 1 of 1 ‘

Riry u?

Eny av®



Appendix IV: Public Comments and Responses

l J Signal Mountain Remediation Plan
HCWWTA Signal Mountain Alternatives Analysis Page CC



COMMENTS & RESPONSES

PUBLIC REVIEW SUBMITTAL
SIGNAL MOUNTAIN REMEDIATION PLAN

HAMILTON COUNTY WATER & WASTEWATER TREATMENT AUTHORITY
HAMILTON COUNTY, TENNESSEE
CONSENT DECREE

1. Comment via email
a. What does this remediation plan mean as far as costs goes to your customers? My water
and sewer bill are already sky high so I'm just wondering how much this project will cost
and who will be paying said costs?

Response:

a. The WWTA is entirely operated via sewer customer charges. Customers are charged a
uniform rate throughout the system. The WWTA does not calculate the effect each
individual project will have on the overall sewer rates; however, each individual project is
not assigned a percentage. The WWTA establishes a capital budget and set the rates
accordingly.

2. Comment via Public Document Repository

a. |did not see any mention of how this project would or would not support/affect long term
life of the entire system or specific system components that would not be replaced but
may be required to handle an increase in operation.

b. 1did not see any mention of the end-of-life projections for the new equipment.

c. | did not see any mention of preventive maintenance requirements for the system,
specifically what changes will be made and the increase or decrease in preventive
maintenance burden for WWTA.

d. While the estimated project costs for each alternative were provided, | did not see any
mention of how the cost is to be managed. Specifically, can the cost for the selected
alternative be managed within the existing budget? If not, what is the proposal for
managing the cost. This needs an answer as current costs to consumers are already
excessive and under the current economic conditions any increase in cost to the customer
base cannot be tolerated. If increased costs to customers is necessary, they should be
applied only to those customers directly served by this part of the system.

Response:

a. This project will support the long-term life of the overall Wastewater Treatment Plant by
the installation of the remedial measures (new system components) detailed in the
Remediation Plan. Several alternatives were considered for this project. In each case
operational and maintenance and asset depreciation costs with escalation costs were
considered over a 20-year life span. The selected alternative of keeping and upgrading the
plant were shown to be the most cost-effective solution.

b. Typically, new wastewater equipment has a useful lifespan of approximately 15-20 years
with intermediate maintenance and replacement of specific parts in between. This
lifespan can be increased depending upon the equipment, maintenance and site-specific
conditions experienced during performance.

c. The ability to maintain the existing system will be improved due to the newly installed
systems. For example, the installation of a new Waste Activated Sludge Tank will allow

Consent Decree Hamilton County WWTA September 6, 2024
1



COMMENTS & RESPONSES

PUBLIC REVIEW SUBMITTAL
SIGNAL MOUNTAIN REMEDIATION PLAN

HAMILTON COUNTY WATER & WASTEWATER TREATMENT AUTHORITY
HAMILTON COUNTY, TENNESSEE
CONSENT DECREE

the plant operators the flexibility to continue operating the biological system at optimum
efficiency, instead of the current system where the plant must be taken offline to pump
out the sludge and haul it to another facility. For the newly installed equipment,
preventative maintenance activities will be identified for each component and a standard
operating procedure for system checks and routine scheduled replacements will be
developed as part of this project and implemented as part of the Operational and
Maintenance plan of the treatment plant. While there may be some additional equipment
installed at the plant, the additional time involved with preventative maintenance
activities for these components will be offset by the operational efficiencies gained from
the installation of these new systems. Ultimately these new systems will provide WWTA
with the ability to rectify current operational issues at the plant.

d. Costs will be managed carefully by WWTA and its Engineering Consultant on this project.
WWTA selected the Construction Manager at Risk (CMAR) delivery method for this project
expressly for the advantages of managing and reducing construction costs. This has
already resulted in a dramatic decrease in the preliminary grading and construction of the
new access road from 57.5 million to less than $2.8 million. The costs for this project are
included in the overall Capital Improvements Plan within the Consent Decree. The
HCWWTA system, although spread throughout individual satellite areas, is considered one
entity/system for all areas and therefore the costs are shared equally by all WWTA
customers.

3. Comment

a. What is the financial impact to our monthly bill? Will it be a once annual fee until

completion or a percentage increase in the monthly bill?
Response:

a. The WWTA is entirely operated via sewer customer charges. Customers are charged a
uniform rate throughout the system. The WWTA does not calculate the effect each
individual project will have on the overall sewer rates; however, each individual project is
assigned a percentage. The WWTA establishes a capital budget and set the rates
accordingly.

4. Comment via phone
a. What is the Signal Mountain Remediation?
b. Why are sewer rates so high?
c. Will there be a rate increase in the future?

Response:

a. The purpose of the Remediation Plan is to establish a plan that will assist the WWTA in
eliminating bypasses at the Signal Mountain (Suck Creek) Wastewater Treatment Plant
(“WWTP”). More information on the project is available on the WWTA’s website at
https.://wwta.hamiltontn.qov/178/Public-Document-Repository

Consent Decree Hamilton County WWTA September 6, 2024
2



COMMENTS & RESPONSES

PUBLIC REVIEW SUBMITTAL
SIGNAL MOUNTAIN REMEDIATION PLAN

HAMILTON COUNTY WATER & WASTEWATER TREATMENT AUTHORITY
HAMILTON COUNTY, TENNESSEE
CONSENT DECREE

b. The conveyance and treatment of wastewater is more costly than it has been in the past
due to the rising cost in operating the collection system. In addition to rising operating
cost, sewer rates are also increased to pay for rehabilitation projects.

c. Each year, the WWTA establishes a capital budget and set the rates accordingly.

5. Comment via email

a. There is no discernable reason for this notice except for there is going to be two
meetings. Why should | care about these meetings? | have nothing to do with Signal
Mountain/wastewater. Is this just your way to raise prices? And public comments? How
would anyone know even what to comment on?

Response:

a. You have received notification of the Signal Mountain Remediation Plan because you are
a WWTA rate payer. The Signal Mountain Remediation Plan is a major component of the
WWTA’s Consent Decree that went into effect on 7/15/2024. The Consent Decree, a
negotiated work plan to perform the necessary sewer repairs and upgrades to resolve
Clean Water Act violations, affect all of the WWTA'’s rate payers and it is required by
regulators for the WWTA to notify each and every customer of certain projects within the
Consent Decree. The term of the Consent Decree is 20 years with a preliminary cost
estimate in today’s dollars of 5300 million. More information on the WWTA’s Consent
Decree and the Signal Mountain Remediation Plan is available on our website at
https://wwta.hamiltontn.gov/178/Public-Document-Repository

6. Comment via email
a. |have properties in Harrison and | do not understand why | am receiving notifications.
Response:

a. All of the WWTA’s rate payers were mailed notification of the Signal Mountain
Remediation Plan because it is a major component of the WWTA’s Consent Decree that
went into effect on 7/15/2024. The Consent Decree, a negotiated work plan to perform
the necessary sewer repairs and upgrades to resolve Clean Water Act violations, affect all
of the WWTA'’s rate payers and it is required by regulators for the WWTA to notify each
and every customer of certain projects within the Consent Decree. More information
regarding the Consent Decree is available on our website at wwta.hamiltontn.gov.

7. Comment via phone
a. What is the Signal Mountain Remediation Plan?
b. How am | affected by the Signal Mountain Remediation Plan?
c¢. Why are rates so high?

Consent Decree Hamilton County WWTA September 6, 2024
3



COMMENTS & RESPONSES

PUBLIC REVIEW SUBMITTAL
SIGNAL MOUNTAIN REMEDIATION PLAN

HAMILTON COUNTY WATER & WASTEWATER TREATMENT AUTHORITY

HAMILTON COUNTY, TENNESSEE
CONSENT DECREE

Response:

a.

The purpose of the Remediation Plan is to establish a plan that will assist the WWTA in
eliminating by passes at the Signal Mountain (Suck Creek) Wastewater Treatment Plant
(“WWTP”). More information on the project is available on the WWTA’s website at
https://wwta.hamiltontn.gov/178/Public-Document-Repository

The cost for the Signal Mountain Remediation Plan Project, just as all other WWTA
projects, the cost will be equally apportioned to all WWTA customers.

The conveyance and treatment of wastewater is more costly than it has been in the
past due to the rising cost in operating the collection system. In addition to rising operating
cost, sewer rates are also increased to pay for rehabilitation projects.

8. Comment via phone

a. What is the Signal Mountain Remediation Plan?
b. Why did | receive a notice?
Response:

a. The purpose of the Remediation Plan is to establish a plan that will assist the WWTA in
eliminating bypasses at the Signal Mountain (Suck Creek) Wastewater Treatment Plant
(“WWTP”). More information on the project is available on the WWTA’s website at
https.//wwta.hamiltontn.qov/178/Public-Document-Repository

b. All of the WWTA’s rate payers were mailed notification of the Signal Mountain

Remediation Plan because it is a major component of the WWTA’s Consent Decree that
went into effect on 7/15/2024. The Consent Decree, a negotiated work plan to perform
the necessary sewer repairs and upgrades to resolve Clean Water Act violations, affect all
of the WWTA'’s rate payers and it is required by regulators for the WWTA to notify each
and every customer of certain projects within the Consent Decree.

9. Comment via email

a. Where can a water sample be sent for analysis and is there a charge?
Response:
a. The WWTA does not conduct individual water analysis testing. The WWTA only conducts

test on water flow received at the Signal Mountain Treatment Facility after it has gone
through the treatment process. Contact the Hamilton County Water Quality Department
at 423-209-7851 to submit your request for a water sample analysis.

END OF COMMENTS & RESPONSES

Consent Decree Hamilton County WWTA September 6, 2024

4



	Signal Mountain Remediation Plan_7-15-24_Public Review Submittal
	Response to Public Comments

